ssamanas. FCC RADIO TEST REPORT

Report No. : FR172723-04

Plot on Channel 6825 MHz
Spectrum [@]

Ref Level 15.76 dBm  Offset 26.76 dB Mode Auto Sweep
SGL Count 100/100

Plot on Channel 6985 MHz
Spectrum [@

Ref Level 15,63 dBm  Offset 26.63 dB Mode Auto Sweep
SGL Count 100/100
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CF 6.825 GHz 1001 pts Span 662.4 MHz | || CF 6.985 GHz 1001 pts Span 658.752 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.49 dBm RBW 2.000 MHz Peak Power -1.48 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-331.200 MHz -248.400 MHz 2,000 MHz 6.57627 GHz -51.48 dBm -49.98 dB -9,98 dB -329.376 MHz -247.032 MHz 2,000 MHz 65.71985 GHz -52.72 dbm -51.25 dB -11.25 dB
-248.400 MHz | -165.600 MHz | 2,000 MHz 657693 GHz 51,54 dBm -50.,05 dB -10,09 d -247.032 MHz | -164.688 MHz | 2,000 MHz 6.73830 GHz 53,19 dBbm 51.72dB -11.77 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.74087 GHz -33.97 dBm -32.48 dB -12.45 dB -164.688 MHz -83.344 MHz 2,000 MHz 6.90133 GHz -34.30 dBm -32.82 dB -12.79 dB
-83.800 MHz -82.800 MHz 2.000 MHz 6.74170 GHz -32.63 dBm -31.13 dB -11.13 d8 -83.344 MHz -B2.344 MHz 2.000 MHz 6.90216 GHz -33.01 dBm -31.53 db -11.53 dB
82.800 MHz 83,800 MHz 2.000 MHz 65.90830 GHz -33.07 dBm -31.57 dB -1157 dB 82.344 MHz 83.344 MH2 2.000 MHz 7.06784 GHz -33.97 dBm
83.800 MHz 165,600 MHz 2,000 MHz 6.90913 GHz -34.31 dBm -32.82dB -12,79 dB 83.344 MHz 164,688 MHz 2,000 MHz 7.06867 GHz -34.81 dbm
165.600 MHz | 249,400 MHz | 2,000 MHz 7.07307 GHz -54.01 dBm -52,52 dB -12.57 dB 164.688 MHz | 247.032MHz | 2,000 MHz 7.23170 GHz -55.71 dBbm
248.400 MHz 331.200 MHz 2.000 MHz 7.07903 GHz -53.98 dBm 52,49 dp -12.49 dp 247.032 MHz 329.376 MHz 2.000 MHz 7.25147 GHz -55.44 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Appendix B. Radiated Spurious Emission

Daniel Lee, Quentin Liu, Bigshow Wang, Leo Li, |Temperature : 21.7~22.5°C
Test Engineer :
Karl Hou and Ken Kuo Relative Humidity : 51~58%
<SISO Mode>
Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) (dBpV/m)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5835.8 48.08 -40.12 88.2 41.69 34.07 8.86 36.54 | 329 275 P H
5902.7 37.79 -30.41 68.2 31.23 34.19 8.9 36.53 | 329 275 A H
* 6115 106.2 - - 99.62 34 9.05 36.47 | 329 275 P H
* 6115 97.06 - - 90.48 34 9.05 36.47 | 329 275 A H
802.11ax H
HE20 Full H
CH 33 5876 48.06 -40.14 88.2 41.55 34.15 8.89 36.53 | 238 188 P \Y
6115MHz 5901.8 37.77 |-30.43 68.2 31.2 34.2 8.9 3653 | 238 | 188 | A | V
* 6115 104.38 - - 97.8 34 9.05 36.47 | 238 188 P \Y
* 6115 95.1 - - 88.52 34 9.05 36.47 | 238 188 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5884.84 47.97 -40.23 88.2 41.44 34.17 8.89 36.53 | 332 | 276 P H
5899.24 37.78 -30.42 68.2 31.21 34.2 8.9 36.53 332 276 A H
* 6125 107.98 - - 101.39 34 9.06 36.47 | 332 | 276 P H
* 6125 97.47 - - 90.88 34 9.06 36.47 | 332 | 276 A | H
802.11ax H
HE40 Full H
CH 35 5923.56 48 -40.2 88.2 41.47 34.15 8.91 36.53 280 187 P \%
6125MHz 5902.44 37.76 | -30.44| 68.2 31.19 34.2 8.9 36.53 | 280 | 187 | A | V
* 6125 105.46 - - 98.87 34 9.06 36.47 | 280 | 187 P |V
* 6125 95.69 - - 89.1 34 9.06 36.47 280 187 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5879 47.36 | -40.84 88.2 40.84 34.16 8.89 36.53 | 300 | 253 P H
5900.24 37.79 -30.41 68.2 31.22 34.2 8.9 36.53 300 253 A H
* 6145 105.43 - - 98.81 34 9.08 36.46 | 300 | 253 P H
* 6145 97.09 - - 90.47 34 9.08 36.46 | 300 | 253 A | H
802.11ax H
HES8O0 Full H
CH 39 5919.32 47.96 -40.24 88.2 41.42 34.16 8.91 36.53 275 185 P \%
6145MHz 5893.04 37.77 | -30.43 68.2 3121 | 34.19 8.9 3653 | 275 | 185 | A | V
* 6145 106.08 - - 99.46 34 9.08 36.46 | 275 | 185 P |V
* 6145 96.76 - - 90.14 34 9.08 36.46 | 275 | 185 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12290 46.53 -27.47 74 50.87 39.27 13.02 56.63 - - P H
18435 36.06 -37.94 74 57.56 37.83 -3.59 55.74 - - P H
802.11ax H
HES8O0 Full H
CH 39 12290 47.46 -26.54 74 51.8 39.27 13.02 | 56.63 - - P \Y
6145MHz 18435 35.9 -38.1 74 57.4 37.83 | -3.59 | 55.74 - - P |V
\%
\%
12450 47.1 -26.9 74 51.18 39.37 13.08 56.53 - - P H
18675 36.07 -37.93 74 57.24 37.95 -3.52 55.6 - - P H
802.11ax H
HES8O0 Full H
CH 55 12450 47.83 -26.17 74 51.91 39.37 13.08 56.53 - - P \%
6225MHz 18675 36.46 | -37.54 74 57.63 | 3795 | -352 | 556 - - P |V
Vv
\%
12770 47.55 -40.65 88.2 51.28 39.56 13.21 56.5 - - P H
19155 36.33 -37.67 74 56.65 38.45 -3.43 | 55.34 - - P H
802.11ax H
HES8O0 Full H
CH 87 12770 47.35 -40.85 88.2 51.08 39.56 13.21 56.5 - - P \%
6385MHz 19155 37.6 -36.4 74 57.92 | 3845 | -3.43 | 55.34 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5858.88 48.29 | -39.91 88.2 41.83 34.12 8.88 36.54 | 316 | 275 P H
5893.64 37.78 -30.42 68.2 31.22 34.19 8.9 36.53 316 275 A H
* 6185 104.93 - - 98.26 34 9.11 36.44 | 316 | 275 P H
* 6185 96.2 - - 89.53 34 9.11 36.44 | 316 | 275 A | H
802.11ax H
HE160 Full H
CH 47 5908.6 47.96 | -40.24 88.2 41.4 34.18 8.91 36.53 | 396 | 319 P |V
6185MHz 5898.48 37.77 | -30.43 68.2 31.2 34.2 8.9 36.53 | 396 | 319 | A |V
* 6185 104.21 - - 97.54 34 9.11 36.44 396 319 P \%
* 6185 94.08 - - 87.41 34 9.11 36.44 396 319 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 47.86 -26.14 74 52.07 39.32 13.05 56.58 - - P H
18555 35.68 |-38.32 74 56.69 38.21 -3.55 | 55.67 - - P H
802.11ax H
HE160 Full H
CH 47 12370 47.67 -26.33 74 51.88 39.32 13.05 | 56.58 - - P |V
6185MHz 18555 36.97 | -37.03 74 57.98 | 3821 | -3.55 | 55.67 - - P |V
\%
\%
12690 47.36 -26.64 74 51.17 39.51 13.18 56.5 - - P H
19035 38.01 |-35.99 74 58.38 38.47 -3.45 | 55.39 - - P H
802.11ax H
HE160 Full H
CH 79 12690 47.21 -26.79 74 51.02 39.51 13.18 56.5 - - P \%
6345MHz 19035 37.08 | -36.92 74 57.45 | 38.47 | -3.45 | 55.39 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.26 2491 -15.09 40 32.56 24.02 0.73 324 - - P H
65.46 24.32 -15.68 40 43.7 11.97 1.07 32.42 - - P H
96.78 28.13 -15.37 435 43.74 15.51 13 32.42 - - P H
139.8 25.48 -18.02 435 38.81 17.56 15 32.39 - - P H
186.96 26.01 -17.49 43.5 41.67 14.9 1.83 32.39 - - P H

802.11ax
717.97 39.65 -6.35 46 41.95 26.78 3.2 32.28 - - P H
HE160 Full

52.68 29.31 -10.69 40 47.67 13.14 0.95 32.45 - - P \Y

LF
65.28 31.04 -8.96 40 50.44 11.95 1.07 3242 - - P \Y
111.36 27.67 -15.83 43.5 41.65 17.12 1.34 32.44 - - P \Y
180.84 28.89 -14.61 43.5 44.42 15.05 1.82 324 - - P \Y
849.11 31.94 -14.06 46 31.28 29 3.47 3181 - - P \Y
955.76 33.65 -12.35 46 30.1 30.76 3.76 30.97 - - P \Y

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“«

against limit or emission is noise floor only

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(HIV)
12930 46.61 -41.59 88.2 50.19 39.66 13.26 56.5 - - P H
19395 36.97 -37.03 74 57.46 38.16 -3.41 55.24 - - P H
802.11ax H
HES8O Full H
CH 103 12930 49.08 -39.12 88.2 52.66 39.66 13.26 56.5 - - P \Y
6465MHz 19395 37.99 |-36.01 74 58.48 | 38.16 | -3.41 | 55.24 - - P |V
\%
\%
13090 47.57 -40.63 88.2 50.97 39.74 13.36 56.5 - - P H
19635 37.43 -36.57 74 57.9 38.09 -3.41 | 55.15 - - P H
802.11ax H
HES80 Full H
CH 119 13090 48.17 -40.03 88.2 51.57 39.74 13.36 56.5 P \%
6545MHz 19635 37.31 | -36.69 74 57.78 | 38.09 | -3.41 | 55.15 P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13010 47.58 -40.62 88.2 51.08 39.7 13.3 56.5 - - P H
19515 35.99 -38.01 74 56.66 37.92 -3.4 55.19 - - P H
802.11ax H
HE160 Full H
CH 111 13010 47.94 -40.26 88.2 51.44 39.7 13.3 56.5 - - P \%
6505MHz 19515 37.44 | -36.56 74 58.11 | 37.92 -3.4 | 55.19 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only
TEL: 886-3-327-0868 Page Number : B1-9 of 20
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FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.26 24.49 -15.51 40 32.14 24.02 0.73 324 - - P H
65.1 25.09 -14.91 40 4451 11.93 1.07 32.42 - - P H
96.42 28.14 -15.36 435 43.8 15.46 13 32.42 - - P H
187.5 26.52 -16.98 435 42.17 14.91 1.83 32.39 - - P H
707.7 30.37 -15.63 46 33.02 26.47 3.18 32.3 - - P H

802.11ax
958.13 33.47 -12.53 46 29.78 30.87 3.77 30.95 - - P H
HE160 Full

51.96 29.3 -10.7 40 47.3 13.51 0.95 32.46 - - P \Y

LF
65.28 28.4 -11.6 40 47.8 11.95 1.07 3242 - - P \Y
180.84 28.59 -14.91 43.5 44.12 15.05 1.82 324 - - P \Y
188.22 28.94 -14.56 43.5 44.58 14.92 1.83 32.39 - - P \Y
707.7 32.12 -13.88 46 34.77 26.47 3.18 32.3 - - P \Y
956.55 33.45 -12.55 46 29.86 30.79 3.76 30.96 - - P \Y

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“«

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
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FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 7 - 6525~6875MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13250 46.88 -27.12 74 50.11 39.8 13.47 56.5 - - P H
19875 36.73 -37.27 74 57.1 38.1 -3.42 55.05 - - P H
802.11ax H
HES8O Full H
CH 135 13250 47.9 -26.1 74 51.13 39.8 13.47 56.5 - - P \%
6625MHz 19875 36.48 | -37.52 74 56.85 38.1 -3.42 | 55.05 - - P |V
\%
\%
13410 47.57 -40.63 88.2 50.61 39.86 13.6 56.5 - - P H
20115 38.2 -35.8 74 58.56 38.03 -3.39 55 - - P H
802.11ax H
HES8O Full H
CH 151 13410 48.26 -39.94 88.2 51.3 39.86 13.6 56.5 - - P \%
6705MHz 20115 36.16 -37.84 74 56.52 38.03 -3.39 55 - - P \Y,
\%
\%
13570 47.4 -40.8 88.2 50.25 39.93 13.73 56.51 - - P H
20355 38.25 -35.75 74 58.65 37.91 -3.31 55 - - P H
802.11ax H
HES80 Full H
CH 167 13570 48.61 -39.59 88.2 51.46 39.93 13.73 56.51 - - P \Y,
6785MHz 20355 37.55 | -36.45 74 57.95 | 37.91 | -3.31 55 - - P |V
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13330 47.16 -26.84 74 50.29 39.83 13.54 56.5 - - P H
19995 36.76 -37.24 74 57.38 37.81 -3.43 55 - - P H
802.11ax H
HE160 Full H
CH 143 13330 47.52 -26.48 74 50.65 39.83 13.54 56.5 - - P \%
6665MHz 19995 36.43 | -37.57 74 57.05 | 37.81 | -3.43 55 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
65.46 32.14 -7.86 40 51.52 11.97 1.07 3242 - - P H
95.7 28.01 -15.49 43.5 43.75 15.39 1.29 32.42 - - P H
138.72 25.74 -17.76 435 39 17.64 1.49 32.39 - - P H
188.22 26.29 -17.21 435 41.93 14.92 1.83 32.39 - - P H
717.18 39 -7 46 41.34 26.75 3.2 32.29 - - P H

802.11ax
885.45 34.77 -11.23 46 34 28.76 3.57 31.56 - - P H
HE160 Full

45.3 25.95 -14.05 40 40.72 16.79 0.89 32.45 - - P \Y

LF
52.5 29.07 -10.93 40 47.35 13.23 0.95 32.46 - - P \Y
65.82 25.85 -14.15 40 45.2 12 1.07 32.42 - - P \Y
188.94 28.94 -14.56 43.5 44.59 14.91 1.83 32.39 - - P \Y
708.49 39.92 -6.08 46 42.56 26.48 3.18 32.3 - - P \Y
717.97 39.54 -6.46 46 41.84 26.78 3.2 32.28 - - P \Y

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“«

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7055 105.65 - - 96.23 36.03 9.77 36.38 100 261 P H
* 7055 97.89 - - 88.47 36.03 9.77 36.38 | 100 | 261 A H
7129.67 52.56 -35.64 88.2 42.78 36.36 9.79 36.37 100 261 P H
7241.01 41.6 -26.6 68.2 31.47 36.62 9.86 36.35 100 261 A H
802.11ax H
HE20 Full H
CH 221 * 7055 108.04 - - 98.62 36.03 9.77 36.38 | 241 | 336 P \Y
7055MHz * 7055 98.55 - - 89.13 36.03 9.77 36.38 | 241 | 336 A |V
7125.87 53.23 -34.97 88.2 43.46 36.35 9.79 36.37 | 241 | 336 P \Y
7243.1 41.63 -26.57 68.2 31.49 36.63 9.86 36.35 | 241 | 336 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B1-14 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7045 106.52 - - 97.17 35.97 9.76 36.38 | 100 | 261 P H
* 7045 98.41 - - 89.06 35.97 9.76 36.38 100 261 A H
7147.54 52.05 |-36.15 88.2 42.23 36.4 9.79 36.37 | 100 | 261 P H
7125.1 42.08 | -26.12 68.2 32.31 36.35 9.79 36.37 | 100 | 261 A | H
802.11ax H
HE40 Full H
CH 219 * 7045 105.75 - - 96.4 35.97 9.76 36.38 | 100 | 353 P |V
7045MHz | =+ 7045 97.48 - - 88.13 | 35.97 9.76 | 36.38 | 100 | 353 | A | V
7180.1 51.98 | -36.22 88.2 42.08 36.46 9.8 36.36 | 100 | 353 P |V
7239.72 4179 | -26.41 68.2 31.67 36.62 9.85 36.35 | 100 | 353 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B1-15 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 107.2 - - 97.98 35.85 9.76 36.39 | 100 | 267 P H
* 7025 97.87 - - 88.65 35.85 9.76 36.39 100 267 A H
7140.74 52.83 |-35.37 88.2 43.03 36.38 9.79 36.37 | 100 | 267 P H
7125 43.28 | -24.92 68.2 3351 36.35 9.79 36.37 | 100 | 267 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 106.94 - - 97.72 35.85 9.76 36.39 | 219 | 335 P |V
7025MHz | * 7025 98.07 - - 88.85 | 35.85 9.76 | 3639 | 219 | 335 | A | V
7200.28 52.58 | -35.62 88.2 42.63 36.5 9.81 36.36 | 219 | 335 P |V
7200.02 43.11 -25.09 68.2 33.16 36.5 9.81 36.36 | 219 | 335 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B1-16 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 47.25 -40.95 88.2 49.97 39.99 13.84 56.55 - - P H
20595 36.87 -37.13 74 57.32 37.82 -3.29 | 54.98 - - P H
802.11ax H
HES8O0 Full H
CH 183 13730 47.93 -40.27 88.2 50.65 39.99 13.84 | 56.55 - - P \Y
6865MHz 20595 37.66 | -36.34 74 58.11 | 37.82 | -3.29 | 54.98 - - P |V
\%
\%
13890 47.4 -40.8 88.2 49.95 40.06 13.97 | 56.58 - - P H
20835 36.94 -37.06 74 57.01 38.23 -3.37 | 54.93 - - P H
802.11ax H
HES8O0 Full H
CH 199 13890 48.01 -40.19 88.2 50.56 40.06 13.97 | 56.58 - - P \Y
6945MHz 20835 37.75 | -36.25 74 57.82 | 3823 | -3.37 | 54.93 - - P |V
Vv
\%
14050 46.78 -41.42 88.2 49.24 40.06 14.09 56.61 - - P H
21075 36.6 -37.4 74 56.78 38.1 -3.38 54.9 - - P H
802.11ax H
HES8O0 Full H
CH 215 14050 49.22 -38.98 88.2 51.68 40.06 14.09 56.61 - - P \%
7025MHz 21075 37.1 -36.9 74 57.28 38.1 -3.38 | 54.9 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 B1-17 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 106.8 - - 97.76 35.69 9.74 36.39 | 100 | 222 P H
* 6985 96.71 - - 87.67 35.69 9.74 36.39 100 222 A H
7130.28 5426 |-33.94 88.2 44.48 36.36 9.79 36.37 | 100 | 222 P H
7126.12 45.82 -22.38 68.2 36.05 36.35 9.79 36.37 | 100 | 222 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 106 - - 96.96 35.69 9.74 36.39 | 252 | 335 P |V
6985MHz | 6985 97.29 - - 88.25 | 35.69 9.74 | 3639 | 252 | 335 | A | V
7128.36 55.16 | -33.04 88.2 45.38 36.36 9.79 36.37 | 252 | 335 P |V
7125.16 46.37 -21.83 68.2 36.6 36.35 9.79 36.37 | 252 | 335 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B1-18 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13650 48.47 -39.73 88.2 51.25 39.96 13.79 56.53 - - P H
20475 36.7 -37.3 74 57.02 37.95 -3.27 55 - - P H
802.11ax H
HE160 Full H
CH 175 13650 47.88 |-40.32 88.2 50.66 39.96 13.79 | 56.53 - - P |V
6825MHz 20475 37.19 |-36.81 74 5751 | 3795 | -3.27 55 - - P |V
\%
\%
13970 47.72 | -40.48 88.2 50.19 40.09 14.03 | 56.59 - - P H
20955 36.6 -37.4 74 57.21 37.71 -3.41 54.91 - - P H
802.11ax H
HE160 Full H
CH 207 13970 48.1 -40.1 88.2 50.57 40.09 14.03 | 56.59 - - P |V
6985MHz 20955 36.1 -37.9 74 56.71 | 37.71 | -3.41 | 54.91 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B1-19 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.08 23.82 -16.18 40 31.35 24.13 0.73 32.39 - - P H
65.82 24.58 -15.42 40 43.93 12 1.07 32.42 - - P H
96.42 28.39 -15.11 435 44.05 15.46 13 32.42 - - P H
708.49 33.14 -12.86 46 35.78 26.48 3.18 32.3 - - P H
717.18 35.83 -10.17 46 38.17 26.75 3.2 32.29 - - P H

802.11ax
949.44 32.45 -13.55 46 29.23 30.49 3.75 31.02 - - P H
HE160 Full

52.14 29.19 -10.81 40 47.28 13.42 0.95 32.46 - - P \Y

LF
65.82 26.84 -13.16 40 46.19 12 1.07 3242 - - P \Y
189.48 28.9 -14.6 43.5 44.55 14.91 1.83 32.39 - - P \Y
708.49 37.53 -8.47 46 40.17 26.48 3.18 32.3 - - P \Y
717.18 33.13 -12.87 46 35.47 26.75 3.2 32.29 - - P \Y
954.97 34.01 -11.99 46 30.49 30.73 3.76 30.97 - - P \Y

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“«

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 B1-20 of 20




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

<CDD Mode>

Band 5 - 5925~6425MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5912.32 53.06 |-35.14 88.2 37.67 33.92 89.2 33.99 | 262 | 280 P H
5923.8 42.91 -25.29 68.2 27.45 33.95 69.2 33.99 262 280 A H
* 6115 105.3 - - 89.31 34.29 89.2 34.19 | 262 | 280 P H
* 6115 96.93 - - 80.94 34.29 69.2 34.19 | 262 | 280 A | H
802.11ax H
HEZ20 Full H
CH 33 5905.04 52.61 |-35.59 88.2 37.25 33.91 89.2 33.98 | 281 | 186 P |V
6115MHz 5924.92 42.92 -25.28 68.2 27.46 33.95 69.2 33.99 | 281 | 186 A |V
* 6115 105.53 - - 89.54 34.29 89.2 34.19 281 186 P \%
* 6115 96.68 - - 80.69 34.29 69.2 34.19 | 281 | 186 A |V
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-1 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |[(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5897.16 53.08 |-35.12 88.2 37.75 33.9 1541 | 3398 | 259 | 281 P H
5924.68 42.89 -25.31 68.2 27.43 33.95 155 33.99 259 281 A H
* 6125 105.39 - - 89.34 34.35 1591 | 3421 | 259 | 281 P H
* 6125 96.19 - - 80.14 34.35 1591 | 3421 | 259 | 281 A | H
802.11ax H
HE40 Full H
CH 35 5919.56 53.62 -34.58 88.2 38.19 33.94 1548 | 33.99 | 289 | 188 P |V
6125MHz 5924.36 42,92 |-25.28 68.2 27.46 | 33.95 155 | 33.99 | 289 | 188 | A | V
* 6125 106.56 - - 90.51 34.35 1591 | 34.21 | 289 | 188 P |V
* 6125 95.78 - - 79.73 34.35 1591 34.21 289 188 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-2 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |[(dBuV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5915.12 52.36 |-35.84 88.2 36.95 33.93 15.47 | 33.99 | 267 | 281 P H
5924.64 42.96 -25.24 68.2 27.5 33.95 155 33.99 267 281 A H
* 6145 106.28 - - 90.11 34.47 15.93 | 34.23 | 267 | 281 P H
* 6145 96.53 - - 80.36 34.47 1593 | 34.23 | 267 | 281 A | H
802.11ax H
HES8O0 Full H
CH 39 5911.76 52.38 | -35.82 88.2 36.99 33.92 1546 | 33.99 | 276 | 188 P |V
6145MHz 5924.92 42,94 |-25.26 68.2 27.48 | 33.95 155 | 33.99 | 276 | 188 | A | V
* 6145 106.2 - - 90.03 34.47 15.93 34.23 276 188 P \%
* 6145 95.62 - - 79.45 34.47 15.93 34.23 276 188 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-3 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12290 52.59 -21.41 74 35.09 38.88 18.78 40.16 - - P H
12290 43.73 -10.27 54 26.23 38.88 18.78 | 40.16 - - A H
802 11ax 18435 40.08 |-33.92 74 56.46 | 37.83 | 10.25 | 64.46 - - P | H
HES8O0 Full H
CH 39 12290 53.06 -20.94 74 35.56 38.88 18.78 | 40.16 - - P \Y
6145MHz 12290 43.4 -10.6 54 25.9 38.88 | 18.78 | 40.16 - - AV
18435 40.35 -33.65 74 56.73 37.83 10.25 64.46 - - P \%
\%
12450 53.81 -20.19 74 36.01 39.1 18.82 | 40.12 P H
12450 45.24 -8.76 54 27.44 39.1 18.82 40.12 A H
802.11ax 18675 39.35 -34.65 74 55.3 37.95 10.39 | 64.29 H
HES8O0 Full H
CH 55 12450 52.56 -21.44 74 34.76 39.1 18.82 40.12 - - P \%
6225MHz 12450 4565 | -8.35 54 27.85 39.1 18.82 | 40.12 - - AV
18675 39.68 -34.32 74 55.63 37.95 10.39 | 64.29 - - \Y
\%
12770 54.03 -34.17 88.2 35.76 39.72 18.88 40.33 - - P H
18555 40.44 -33.56 74 56.34 38.21 10.32 64.43 - - P H
802.11ax H
HES8O0 Full H
CH 87 12770 52.86 -35.34 88.2 34.59 39.72 18.88 40.33 - - P \%
6385MHz 18555 39.76 | -34.24 74 55.66 | 38.21 | 10.32 | 64.43 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-4 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5849.4 52.09 -36.11 88.2 36.88 33.9 15.26 | 33.95 | 254 | 284 P H
5921.8 42.94 -25.26 68.2 27.5 33.94 15.49 33.99 254 284 A H
* 6185 106.95 - - 90.61 34.64 15.98 | 34.28 | 254 | 284 P H
* 6185 96.81 - - 80.47 34.64 15.98 | 34.28 | 254 | 284 P H
802.11ax H
HE160 Full H
CH 47 5789.4 52.79 -35.41 88.2 37.61 33.98 15.11 33.91 258 183 P \%
6185MHz 5920.2 42,92 |-25.28 68.2 2749 | 3394 | 1548 | 3399 | 258 | 183 | A | V
* 6185 104.5 - - 88.16 34.64 1598 | 34.28 | 258 | 183 P |V
* 6185 96.77 - - 80.43 34.64 1598 | 34.28 | 258 | 183 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-5 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 52.75 -21.25 74 35.21 38.88 18.8 40.14 - - P H
12370 44.43 -9.57 54 26.89 38.88 18.8 40.14 - - A | H
802 11ax 18555 3845 |-35.55 74 5435 | 3821 | 10.32 | 64.43 - - P | H
HE160 Full H
CH 47 12370 52.7 -21.3 74 35.16 38.88 18.8 40.14 - - P \%
6185MHz 12370 44.08 | -9.92 54 26.54 | 38.88 18.8 | 40.14 - - AV
18555 39.19 -34.81 74 55.09 38.21 10.32 64.43 - - P \%
\%
12690 53.61 |-20.39 74 35.42 39.6 18.86 | 40.27 - - P H
12690 45.05 -8.95 54 26.86 39.6 18.86 | 40.27 - - A | H
802.11ax 19035 39.48 | -34.52 74 54.3 38.47 10.6 63.89 - - H
HE160 Full H
CH79 12690 54.16 -19.84 74 35.97 39.6 18.86 40.27 - - P \%
6345MHz 12690 45.74 | -8.26 54 27.55 39.6 18.86 | 40.27 - - AV
19035 39.97 -34.03 74 54.79 38.47 10.6 63.89 - - \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-6 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
90.16 27.69 -15.81 43.5 43.93 15 1.44 32.68 - - P H
131.99 32.46 -11.04 43.5 45.8 17.62 1.72 32.68 - - P H
199.67 23.7 -19.8 43.5 39.26 14.96 2.18 32.7 - - P H
288.03 22.98 -23.02 46 34.22 18.97 2.56 32.77 - - P H
594 27.48 -18.52 46 31.24 25.72 3.55 33.03 - - P H
802.11ax
857 32.18 -13.82 46 30.93 29.25 4.3 323 - - P H
HE160 Full
49.74 28.14 -11.86 40 45.03 14.8 1.04 32.73 - - P \%
LF
90.63 27.67 -15.83 43.5 43.87 15.04 1.44 32.68 - - P \%
127.76 29.51 -13.99 43.5 42.92 17.6 1.67 32.68 - - P \%
198.73 25.03 -18.47 43.5 40.64 14.92 2.17 32.7 - - P \%
743 29.97 -16.03 46 30.6 28.19 3.99 32.81 - - P \%
860 31.81 -14.19 46 30.48 29.3 4.31 32.28 - - P \%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 - 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12930 52.96 -35.24 88.2 34.55 39.96 18.91 40.46 - - P H
19395 40.51 | -33.49 74 55.48 38.16 10.69 | 63.82 - - P H
802.11ax H
HES8O0 Full H
CH 103 12930 53.23 | -34.97 88.2 34.82 39.96 18.91 | 40.46 - - P |V
6465MHz 19395 41.49 | -32.51 74 56.46 | 38.16 | 10.69 | 63.82 - - P |V
\%
\%
13090 53.63 |-34.57 88.2 35.48 39.78 19.08 | 40.71 - - P H
19635 40.54 | -33.46 74 55.36 38.09 10.76 | 63.67 - - P H
802.11ax H
HES80 Full H
CH 119 13090 53.68 | -34.52 88.2 35.53 39.78 19.08 | 40.71 - - P |V
6545MHz 19635 42.3 -31.7 74 57.12 | 38.09 | 10.76 | 63.67 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-8 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full ((Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13010 53.11 -35.09 88.2 34.85 39.86 18.94 | 40.54 - - P H
19515 39.52 -34.48 74 54.66 37.92 10.72 63.78 - - P H
802.11ax H
HE160 Full H
CH 111 13010 53.51 -34.69 88.2 35.25 39.86 18.94 | 40.54 - - P \%
6505MHz 19515 40.62 |-33.38 74 55.76 | 37.92 | 10.72 | 63.78 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-9 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
88.75 27.7 -15.8 43.5 44.12 14.83 1.43 32.68 - - P H
131.05 31.84 -11.66 435 45.16 17.65 1.71 32.68 - - P H
197.79 23.47 -20.03 43.5 39.11 14.89 2.17 32.7 - - P H
288.03 22.67 -23.33 46 33.91 18.97 2.56 32.77 - - P H
739 30.55 -15.45 46 31.32 28.07 3.98 32.82 - - P H
802.11ax
959.5 34.05 -11.95 46 29.85 31.09 4.52 31.41 - - P H
HE160 Full
49.74 28.48 -11.52 40 45.37 14.8 1.04 32.73 - - P \Y
LF
89.22 27.67 -15.83 43.5 44.03 14.89 1.43 32.68 - - P \Y
131.52 29.52 -13.98 435 42.86 17.63 1.71 32.68 - - P \Y
198.26 24.7 -18.8 435 40.33 14.9 2.17 32.7 - - P \Y
646.5 29.09 -16.91 46 31.98 26.42 3.68 32.99 - - P \Y
918 31.86 -14.14 46 29.78 29.48 4.44 31.84 - - P \Y
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 B2-10 of 20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 7 - 6525~6875MHz

WIFI 802.11ax HE8O0 Full ((Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13250 53.8 -20.2 74 35.66 39.8 19.38 | 41.04 - - P H
13250 44.56 -9.44 54 26.42 39.8 19.38 41.04 - - A H
802.11ax 19875 40.09 |-33.91 74 54.59 38.1 10.82 | 63.42 - - P | H
HES8O Full H
CH 135 13250 53.73 -20.27 74 35.59 39.8 19.38 41.04 - - P \%
6625MHz 13250 4499 | -9.01 54 26.85 39.8 19.38 | 41.04 - - AV
19875 40.06 -33.94 74 54.56 38.1 10.82 63.42 - - P \%
\%
13410 53.9 -34.3 88.2 35.71 39.88 19.68 | 41.37 - - P H
20115 39.03 -34.97 74 53.25 38.03 10.93 63.18 - - P H
802.11ax H
HES8O Full H
CH 151 13410 54.37 -33.83 88.2 36.18 39.88 19.68 41.37 - - P \%
6705MHz 20115 39.76 -34.24 74 53.98 38.03 10.93 63.18 - - P \Y,
\%
\%
13570 54.29 -33.91 88.2 36.1 39.92 19.96 | 41.69 - - P H
20355 41.44 -32.56 74 55.38 37.91 11.09 62.94 - - P H
802.11ax H
HES80 Full H
CH 167 13570 54.17 -34.03 88.2 35.98 39.92 19.96 | 41.69 - - P \Y,
6785MHz 20355 39.17 | -34.83 74 53.11 3791 | 11.09 | 62.94 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 B2-11 of 20



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13330 53.46 -20.54 74 35.29 39.86 1952 | 41.21 - - P H
13330 45.05 -8.95 54 26.88 39.86 19.52 41.21 - - A H
802.11ax 19995 39.38 | -34.62 74 5403 | 37.81 | 10.85 | 63.31 - - P | H
HE160 Full H
CH 143 13330 54.32 -19.68 74 36.15 39.86 19.52 41.21 - - P \%
6665MHz 13330 45.1 -8.9 54 26.93 | 39.86 | 19.52 | 41.21 - - AV
19995 39.3 -34.7 74 53.95 37.81 10.85 63.31 - - \'%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-12 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
55.38 23.12 -16.88 40 42.23 12.53 1.08 32.72 - - P H
88.75 27.72 -15.78 43.5 44.14 14.83 1.43 32.68 - - P H
132.46 32.09 -11.41 43.5 45.43 17.62 1.72 32.68 - - P H
197.79 23.72 -19.78 43.5 39.36 14.89 2.17 32.7 - - P H
288.03 22.12 -23.88 46 33.36 18.97 2.56 32.77 - - P H
802.11ax
847.5 30.84 -15.16 46 29.85 29.08 4.27 32.36 - - P H
HE160 Full
50.21 27.81 -12.19 40 44.92 14.58 1.04 32.73 - - P \%
LF
89.22 27.59 -15.91 43.5 43.95 14.89 1.43 32.68 - - P \%
131.05 29.74 -13.76 43.5 43.06 17.65 1.71 32.68 - - P \%
197.79 24.89 -18.61 43.5 40.53 14.89 2.17 32.7 - - P \%
639.5 27.88 -18.12 46 30.84 26.38 3.66 33 - - P \%
880.5 31.83 -14.17 46 30.49 29.12 4.37 32.15 - - P \%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 B2-13 of 20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7055 106.8 - - 88.91 36.69 16.52 35.32 246 255 P H
* 7055 97.68 - - 79.79 36.69 16.52 | 35.32 | 246 | 255 A H
7240.44 56.01 -32.19 88.2 37.49 37.14 16.86 35.48 246 255 P H
7241.39 46.09 -22.11 68.2 27.56 37.15 16.86 35.48 246 255 A H
802.11ax H
HE20 Full H
CH 221 * 7055 106.56 - - 88.67 36.69 16.52 | 35.32 | 100 | 104 P \Y
7055MHz * 7055 98.63 - - 80.74 36.69 16.52 | 35.32 | 100 | 104 A |V
7135.94 56.02 -32.18 88.2 38.09 36.67 16.65 | 35.39 | 100 | 104 P \Y
7237.59 46.11 -22.09 68.2 27.6 37.13 16.85 | 35.47 | 100 | 104 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-14 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7045 105.55 - - 87.68 36.69 16.49 35.31 247 255 P H
* 7045 97.27 - - 79.4 36.69 16.49 35.31 247 255 A H
7243 55.83 |-32.37 88.2 37.29 37.16 16.86 | 35.48 | 247 | 255 P H
7244.2 46.02 -22.18 68.2 27.46 37.17 16.87 | 35.48 | 247 | 255 A | H
802.11ax H
HE40 Full H
CH 219 * 7045 106.62 - - 88.75 36.69 16.49 | 3531 | 100 | 104 P |V
7045MHz | =+ 7045 98.48 - - 80.61 | 36.69 | 16.49 | 3531 | 100 | 104 | A | V
7215.8 56.83 | -31.37 88.2 38.5 36.99 16.8 35.46 | 100 | 104 P |V
72434 46 -22.2 68.2 27.45 37.16 16.87 35.48 100 104 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-15 of 20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 105.62 - - 87.8 36.65 16.46 | 35.29 | 247 | 257 P H
* 7025 96.76 - - 78.94 36.65 16.46 35.29 247 257 A H
7138.92 56.26 |-31.94 88.2 38.3 36.68 16.67 | 35.39 | 247 | 257 P H
7200.02 46.82 -21.38 68.2 28.59 36.9 16.77 | 35.44 | 247 | 257 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 105.43 - - 87.61 36.65 16.46 | 35.29 | 100 | 104 P |V
7025MHz | * 7025 97.36 - - 7954 | 36.65 | 16.46 | 3529 | 100 | 104 | A | V
7213.54 56.14 |-32.06 88.2 37.81 36.98 16.8 35.45 | 100 | 104 P |V
7200.02 46.18 -22.02 68.2 27.95 36.9 16.77 35.44 100 104 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-16 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 55.27 -32.93 88.2 36.96 40.02 20.26 41.97 - - P H
20595 40.12 -33.88 74 53.76 37.82 11.26 | 62.72 - - P H
802.11ax H
HES8O0 Full H
CH 183 13730 55.34 -32.86 88.2 37.03 40.02 20.26 | 41.97 - - P \Y
6865MHz 20595 40.04 | -33.96 74 53.68 | 37.82 | 11.26 | 62.72 - - P |V
\%
\%
13890 55.56 -32.64 88.2 36.9 40.36 20.56 | 42.26 - - P H
20835 40.6 -33.4 74 53.47 38.23 11.43 | 62.53 - - P H
802.11ax H
HES8O0 Full H
CH 199 13890 55.63 -32.57 88.2 36.97 40.36 20.56 | 42.26 - - P Y,
6945MHz 20835 41.16 | -32.84 74 54.03 | 38.23 | 11.43 | 62.53 - - P |V
Vv
\%
14050 56.1 -32.1 88.2 37.26 40.6 20.77 42.53 - - P H
21075 40.08 -33.92 74 52.65 38.1 11.57 62.24 - - P H
802.11ax H
HES8O0 Full H
CH 215 14050 56.42 -31.78 88.2 37.58 40.6 20.77 42.53 - - P \%
7025MHz 21075 39.58 | -34.42 74 52.15 38.1 11.57 | 62.24 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-17 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |[(dBuV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 104.53 - - 86.75 36.6 16.43 | 35.25 | 245 | 254 P H
* 6985 95.88 - - 78.1 36.6 16.43 35.25 245 254 A H
7150.44 56.05 -32.15 88.2 38.07 36.7 16.68 35.4 245 254 P H
7130.92 46.88 | -21.32 68.2 28.95 36.66 16.65 | 35.38 | 245 | 254 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 106.72 - - 88.94 36.6 16.43 | 35.25 | 100 | 105 P |V
6985MHz | 6985 96.6 - - 78.82 36.6 16.43 | 3525 | 100 | 105 | A | V
7166.12 56.2 -32 88.2 38.14 36.76 16.71 3541 100 105 P \%
7125.16 46.89 | -21.31 68.2 28.98 36.65 16.64 | 35.38 | 100 | 105 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2-18 of 20

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13650 54.54 -33.66 88.2 36.45 39.8 20.12 41.83 - - P H
20475 40.48 -33.52 74 54.18 37.95 11.18 62.83 - - P H
802.11ax H
HE160 Full H
CH 175 13650 55.19 | -33.01 88.2 37.1 39.8 20.12 | 41.83 - - P |V
6825MHz 20475 4112 |-32.88 74 54.82 | 3795 | 11.18 | 62.83 - - P |V
\%
\%
13970 55.63 |-32.57 88.2 36.76 40.58 20.7 42.41 - - P H
20955 41.25 -32.75 74 54.47 37.71 11.51 62.44 - - P H
802.11ax H
HE160 Full H
CH 207 13970 54.92 -33.28 88.2 36.05 40.58 20.7 42.41 - - P \%
6985MHz 20955 41.38 |-32.62 74 54.6 37.71 | 1151 | 62.44 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B2-19 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
87.81 27.56 -12.44 40 44.12 14.7 1.42 32.68 - - P H
131.05 32.11 -11.39 435 45.43 17.65 1.71 32.68 - - P H
200.61 23.61 -19.89 43.5 39.13 15 2.18 32.7 - - P H
288.03 22.48 -23.52 46 33.72 18.97 2.56 32.77 - - P H
743 30.04 -15.96 46 30.67 28.19 3.99 3281 - - P H
802.11ax
909 32.17 -13.83 46 30.52 29.15 4.44 31.94 - - P H
HE160 Full
50.68 27.47 -12.53 40 44.81 14.35 1.04 32.73 - - P \Y
LF
88.28 27.33 -16.17 43.5 43.82 14.77 1.42 32.68 - - P \Y
131.05 29.9 -13.6 435 43.22 17.65 1.71 32.68 - - P \Y
196.85 25.13 -18.37 435 40.78 14.87 2.18 32.7 - - P \Y
641 28.79 -17.21 46 31.72 26.39 3.67 32.99 - - P \Y
921.5 31.48 -14.52 46 29.26 29.59 4.44 3181 - - P \Y
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

<STBC Mode>

Band 5 - 5925~6425MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5920.44 52.7 -35.5 88.2 37.27 33.94 1548 | 33.99 | 266 | 184 P H
5923.8 42.8 -25.4 68.2 27.34 33.95 155 33.99 266 184 A H
* 6115 104.24 - - 88.25 34.29 15.89 | 3419 | 266 | 184 P H
* 6115 95.39 - - 79.4 34.29 15.89 | 3419 | 266 | 184 A | H
802.11ax H
HEZ20 Full H
CH 33 5920.44 52.7 -35.5 88.2 37.27 33.94 1548 | 33.99 | 266 | 184 P |V
6115MHz 5923.8 42.8 -25.4 68.2 27.34 | 33.95 155 | 33.99 | 266 | 184 | A | V
* 6115 104.24 - - 88.25 34.29 15.89 34.19 266 184 P \%
* 6115 95.39 - - 79.4 34.29 15.89 34.19 266 184 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-1 of 22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |[(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5915.4 53.35 |-34.85 88.2 37.95 33.93 15.46 | 33.99 | 300 | 283 P H
5921.16 42.82 -25.38 68.2 27.38 33.94 15.49 33.99 300 283 A H
* 6125 105.03 - - 88.98 34.35 1591 | 34.21 | 300 | 283 P H
* 6125 95.27 - - 79.22 34.35 1591 | 34.21 | 300 | 283 A | H
802.11ax H
HE40 Full H
CH 35 5873.16 52.77 -35.43 88.2 375 33.9 15.33 | 33.96 | 100 | 116 P |V
6125MHz 5923.72 4286 |-2534| 68.2 27.4 33.95 155 | 33.99 | 100 | 116 | A | V
* 6125 105.93 - - 89.88 34.35 1591 | 34.21 | 100 | 116 P |V
* 6125 95.94 - - 79.89 34.35 1591 34.21 100 116 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-2 of 22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5869.2 52.34 |-35.86 88.2 37.07 33.9 15.33 | 33.96 | 264 | 282 P H
5923.8 42.83 -25.37 68.2 27.37 33.95 155 33.99 264 282 A H
* 6145 106.01 - - 89.84 34.47 15.93 | 34.23 | 264 | 282 P H
* 6145 96.66 - - 80.49 34.47 15.93 | 34.23 | 264 | 282 A | H
802.11ax H
HES8O0 Full H
CH 39 5903.64 53.74 | -34.46 88.2 38.38 33.91 1543 | 33.98 | 100 | 119 P |V
6145MHz 5923.52 42,84 |-25.36 68.2 27.38 | 33.95 155 | 33.99 | 100 | 119 | A | V
* 6145 106.6 - - 90.43 34.47 15.93 34.23 100 119 P \%
* 6145 96.5 - - 80.33 34.47 15.93 | 34.23 | 100 | 119 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-3 of 22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12290 52.68 -21.32 74 35.18 38.88 18.78 40.16 - - P H
12290 43.58 -10.42 54 26.08 38.88 18.78 | 40.16 - - A H
802 11ax 18435 40.04 |-33.96 74 56.42 | 37.83 | 10.25 | 64.46 - - P | H
HES8O0 Full H
CH 39 12290 52.6 -21.4 74 35.1 38.88 18.78 | 40.16 - - P \Y
6145MHz 12290 43.5 -10.5 54 26 38.88 | 18.78 | 40.16 - - AV
18435 42.46 -31.54 74 58.84 37.83 10.25 64.46 - - P \%
\%
12450 52.11 -21.89 74 34.31 39.1 18.82 40.12 - - P H
12450 43.01 -10.99 54 25.21 39.1 18.82 | 40.12 - - A H
802.11ax 18675 40.61 -33.39 74 56.56 37.95 10.39 | 64.29 - - H
HES8O0 Full H
CH 55 12450 52.34 -21.66 74 34.54 39.1 18.82 40.12 - - P \%
6225MHz 12450 43.24 | -10.76 54 25.44 39.1 18.82 | 40.12 - - AV
18675 40.37 -33.63 74 56.32 37.95 10.39 | 64.29 - - \Y
\%
12770 53.22 -34.98 88.2 34.95 39.72 18.88 40.33 - - P H
19155 42.39 -31.61 74 57.18 38.45 10.63 63.87 - - P H
802.11ax H
HES8O0 Full H
CH 87 12770 53.03 -35.17 88.2 34.76 39.72 18.88 40.33 - - P \%
6385MHz 19155 46.43 | -27.57 74 61.22 | 3845 | 10.63 | 63.87 | 184 | 158 | P | V
19155 37.03 -16.97 54 51.82 38.45 10.63 63.87 184 158 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-4 of 22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5908.6 52.82 -35.38 88.2 37.44 33.92 1545 | 33.99 | 264 | 281 P H
5921 42.89 -25.31 68.2 27.45 33.94 15.49 33.99 264 281 A H
* 6185 103.83 - - 87.49 34.64 15.98 | 34.28 | 264 | 281 P H
* 6185 94.59 - - 78.25 34.64 1598 | 34.28 | 264 | 281 P H
802.11ax H
HE160 Full H
CH 47 5801 53.14 -35.06 88.2 37.96 34 15.1 33.92 100 117 P \%
6185MHz 5925 43.04 |-25.16 68.2 2759 | 33.95 15.5 34 100 | 117 | A | V
* 6185 106.7 - - 90.36 34.64 15.98 34.28 100 117 P \%
* 6185 96.18 - - 79.84 34.64 15.98 34.28 100 117 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-5 of 22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 51.97 -22.03 74 34.43 38.88 18.8 40.14 - - P H
12370 46.09 -7.91 54 28.55 38.88 18.8 40.14 - - A | H
802 11ax 18555 38.95 |-35.05 74 56.78 | 38.21 8.39 | 64.43 - - P | H
HE160 Full H
CH 47 12370 52.29 -21.71 74 34.75 38.88 18.8 40.14 - - P \%
6185MHz 12370 4528 | -8.72 54 27.74 | 38.88 18.8 | 40.14 - - AV
18555 38.42 |-35.58 74 56.25 38.21 8.39 64.43 - - P |V
\%
12690 52.42 | -21.58 74 34.23 39.6 18.86 | 40.27 - - P H
12690 42.72 -11.28 54 24.53 39.6 18.86 | 40.27 - - A | H
802.11ax 19035 37.63 | -36.37 74 54.37 38.47 8.68 63.89 - - H
HE160 Full H
CH79 12690 52.32 -21.68 74 34.13 39.6 18.86 40.27 - - P \%
6345MHz 12690 42,85 |-11.15 54 24.66 39.6 18.86 | 40.27 - - AV
19035 38.78 | -35.22 74 55.52 38.47 8.68 63.89 - - \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-6 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
89.69 27.8 -15.7 43.5 44.1 14.94 1.44 32.68 - - P H
131.05 31.81 -11.69 435 45.13 17.65 1.71 32.68 - - P H
198.73 22.94 -20.56 43.5 38.55 14.92 2.17 32.7 - - P H
288.03 22.87 -23.13 46 34.11 18.97 2.56 32.77 - - P H
7345 29.12 -16.88 46 30.08 27.92 3.96 32.84 - - P H
802.11ax
896 31.59 -14.41 46 30.19 29.05 4.41 32.06 - - P H
HE160 Full
50.21 28.64 -11.36 40 45.75 14.58 1.04 32.73 - - P \Y
LF
88.75 275 -16 43.5 43.92 14.83 1.43 32.68 - - P \Y
131.05 30.44 -13.06 435 43.76 17.65 1.71 32.68 - - P \Y
196.85 25.87 -17.63 435 41.52 14.87 2.18 32.7 - - P \Y
667 27.45 -18.55 46 30.31 26.37 3.74 32.97 - - P \Y
846 30.93 -15.07 46 30.01 29.02 4.27 32.37 - - P \Y
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 - 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) |[(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12930 53.83 -34.37 88.2 35.42 39.96 18.91 40.46 - - P H
19395 39.7 -34.3 74 54.67 38.16 10.69 | 63.82 - - P H
802.11ax H
HES8O0 Full H
CH 103 12930 53.13 | -35.07 88.2 34.72 39.96 18.91 | 40.46 - - P |V
6465MHz 19395 40.25 | -33.75 74 55.22 | 38.16 | 10.69 | 63.82 - - P |V
\%
\%
13090 52.73 | -35.47 88.2 34.58 39.78 19.08 | 40.71 - - P H
19635 40.44 | -33.56 74 55.26 38.09 10.76 | 63.67 - - P H
802.11ax H
HES80 Full H
CH 119 13090 53.38 | -34.82 88.2 35.23 39.78 19.08 | 40.71 - - P \%
6545MHz 19635 41.67 |-32.33 74 56.49 | 38.09 | 10.76 | 63.67 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-8 of 22
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full ((Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13010 53.41 -34.79 88.2 35.15 39.86 18.94 | 40.54 - - P H
19515 36.46 -37.54 74 53.56 37.92 8.76 63.78 - - P H
802.11ax H
HE160 Full H
CH 111 13010 52.54 -35.66 88.2 34.28 39.86 18.94 | 40.54 - - P \%
6505MHz 19515 36.74 | -37.26 74 53.84 | 37.92 8.76 | 63.78 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-9 of 22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
88.28 28.05 -15.45 43.5 44.54 14.77 1.42 32.68 - - P H
132.46 31.64 -11.86 435 44.98 17.62 1.72 32.68 - - P H
197.32 23.18 -20.32 43.5 38.82 14.88 2.18 32.7 - - P H
288.03 22.83 -23.17 46 34.07 18.97 2.56 32.77 - - P H
778.5 30.04 -15.96 46 30.54 28.16 4.06 32.72 - - P H
802.11ax
933 33 -13 46 30.14 30.09 4.46 31.69 - - P H
HE160 Full
49.74 28.43 -11.57 40 45.32 14.8 1.04 32.73 - - P \Y
LF
54.91 28.23 -11.77 40 47.24 12.63 1.08 32.72 - - P \%
89.22 27.34 -16.16 435 43.7 14.89 1.43 32.68 - - P \Y
131.52 30.15 -13.35 435 43.49 17.63 1.71 32.68 - - P \Y
198.26 25.43 -18.07 43.5 41.06 14.9 2.17 32.7 - - P \%
847 31.34 -14.66 46 30.37 29.06 4.27 32.36 - - P \Y
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 7 - 6525~6875MHz

WIFI 802.11ax HES80 Full ((Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/IA)/(HNV)
13250 53.47 -20.53 74 35.33 39.8 19.38 | 41.04 - - P H
19875 40.63 -33.37 74 55.13 38.1 10.82 63.42 - - P H
802.11ax H
HES8O Full H
CH 135 13250 54.3 -19.7 74 36.16 39.8 19.38 41.04 - - P \%
6625MHz 19875 4121 | -32.79 74 55.71 38.1 10.82 | 63.42 - - P |V
\%
\%
13410 53.39 -34.81 88.2 35.2 39.88 19.68 | 41.37 - - P H
20115 40.19 -33.81 74 54.41 38.03 10.93 63.18 - - P H
802.11ax H
HES8O Full H
CH 151 13410 53.21 -34.99 88.2 35.02 39.88 19.68 41.37 - - P \%
6705MHz 20115 40.78 -33.22 74 55 38.03 10.93 63.18 - - P \Y,
\%
\%
13570 53.97 -34.23 88.2 35.78 39.92 19.96 | 41.69 - - P H
20355 40.93 -33.07 74 54.87 37.91 11.09 62.94 - - P H
802.11ax H
HES80 Full H
CH 167 13570 54.07 -34.13 88.2 35.88 39.92 19.96 | 41.69 - - P \Y,
6785MHz 20355 4257 |-31.43 74 56.51 | 37.91 | 11.09 | 62.94 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13330 54.1 -19.9 74 35.93 39.86 1952 | 41.21 - - P H
13330 44.78 -9.22 54 26.61 39.86 19.52 41.21 - - A H
802.11ax 19995 37.13 | -36.87 74 53.79 | 37.81 8.84 | 63.31 - - P | H
HE160 Full H
CH 143 13330 53.93 -20.07 74 35.76 39.86 19.52 41.21 - - P \%
6665MHz 13330 4497 | -9.03 54 26.8 39.86 | 19.52 | 41.21 - - AV
19995 35.87 -38.13 74 52.53 37.81 8.84 63.31 - - \'%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-12 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
55.38 23.33 -16.67 40 42.44 12.53 1.08 32.72 - - P H
88.28 27.75 -15.75 435 44.24 14.77 1.42 32.68 - - P H
132.46 31.56 -11.94 43.5 44.9 17.62 1.72 32.68 - - P H
197.32 23.63 -19.87 43.5 39.27 14.88 2.18 32.7 - - P H
288.03 23.66 -22.34 46 34.9 18.97 2.56 32.77 - - P H
802.11ax
750.5 30.46 -15.54 46 30.96 28.27 4.02 32.79 - - P H
HE160 Full
34.23 26.56 -13.44 40 35.68 22.78 0.85 32.75 - - P \Y
LF
50.21 27.79 -12.21 40 44.9 14.58 1.04 32.73 - - P \Y
88.75 27.96 -15.54 435 44.38 14.83 1.43 32.68 - - P \Y
130.11 29.78 -13.72 435 43.12 17.64 17 32.68 - - P \Y
197.32 25.68 -17.82 43.5 41.32 14.88 2.18 32.7 - - P \Y
847 31.38 -14.62 46 30.41 29.06 4.27 32.36 - - P \Y
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 7055 105.94 - - 88.05 36.69 16.52 35.32 247 254 P H
* 7055 98.24 - - 80.35 36.69 16.52 | 35.32 | 247 | 254 A H
7210.8 56.69 -31.51 88.2 38.39 36.96 12.39 35.45 247 254 P H
7244.62 46.1 -22.1 68.2 27.54 37.17 12.47 35.48 247 254 A H
802.11ax H
HE20 Full H
CH 221 * 7055 107.83 - - 89.94 36.69 16.52 | 35.32 | 149 | 100 P \Y
7055MHz * 7055 99.64 - - 81.75 36.69 16.52 | 35.32 | 149 | 100 A |V
7200.92 55.98 -32.22 88.2 37.74 36.91 12.37 | 35.44 | 149 | 100 P \Y
7244.05 46.25 -21.95 68.2 27.7 37.16 12.47 35.48 149 100 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-14 of 22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7045 105.71 - - 87.84 36.69 16.49 35.31 245 258 P H
* 7045 96.37 - - 78.5 36.69 16.49 35.31 245 258 A H
7165.6 56.98 |-31.22 88.2 38.92 36.76 16.71 | 35.41 | 245 | 258 P H
7244.6 46.01 -22.19 68.2 27.45 37.17 16.87 35.48 245 258 A H
802.11ax H
HE40 Full H
CH 219 * 7045 105.92 - - 88.05 36.69 16.49 | 3531 | 100 | 104 P |V
7045MHz | =+ 7045 97.84 - - 79.97 | 36.69 | 1649 | 3531 | 100 | 104 | A | V
7219.8 56.26 | -31.94 88.2 37.89 37.02 16.81 | 35.46 | 100 | 104 P |V
7240.6 46.02 -22.18 68.2 27.5 37.14 16.86 35.48 100 104 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-15 of 22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 103.28 - - 85.46 36.65 16.46 | 35.29 | 100 | 219 P H
* 7025 94.81 - - 76.99 36.65 16.46 35.29 100 219 A H
7193.78 56.02 -32.18 88.2 37.82 36.88 16.76 | 35.44 | 100 | 219 P H
7200.02 46.72 -21.48 68.2 28.49 36.9 16.77 | 35.44 | 100 | 219 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 105.9 - - 88.08 36.65 16.46 | 35.29 | 100 | 104 P |V
7025MHz | * 7025 97.67 - - 79.85 | 36.65 | 16.46 | 3529 | 100 | 104 | A | V
7191.96 56.22 -31.98 88.2 38.03 36.87 16.76 | 35.44 | 100 | 104 P |V
7200.02 46.34 -21.86 68.2 28.11 36.9 16.77 35.44 100 104 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-16 of 22
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 54.98 -33.22 88.2 36.67 40.02 20.26 41.97 - - P H
20595 41.48 -32.52 74 55.12 37.82 11.26 62.72 - - P H
802.11ax H
HES8O0 Full H
CH 183 13730 54.62 -33.58 88.2 36.31 40.02 20.26 | 41.97 - - P \Y
6865MHz 20595 4252 | -31.48 74 56.16 | 37.82 | 11.26 | 62.72 - - P |V
\%
\%
13890 56.33 -31.87 88.2 37.67 40.36 20.56 | 42.26 - - P H
20835 40.63 -33.37 74 53.5 38.23 11.43 | 62.53 - - P H
802.11ax H
HES8O0 Full H
CH 199 13890 55.83 -32.37 88.2 37.17 40.36 20.56 | 42.26 - - P Y,
6945MHz 20835 4139 |-32.61 74 5426 | 38.23 | 11.43 | 62.53 - - P |V
Vv
\%
14050 56.09 -32.11 88.2 37.25 40.6 20.77 42.53 - - P H
21075 41.38 -32.62 74 53.95 38.1 11.57 62.24 - - P H
802.11ax H
HES8O0 Full H
CH 215 14050 56.33 -31.87 88.2 37.49 40.6 20.77 42.53 - - P \%
7025MHz 21075 40.63 | -33.37 74 53.2 38.1 11.57 | 62.24 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-17 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+2 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 103.5 - - 85.72 36.6 16.43 | 35.25 | 243 | 253 P H
* 6985 94.35 - - 76.57 36.6 16.43 35.25 243 253 A H
7201.32 56.82 -31.38 88.2 38.58 36.91 16.77 | 35.44 | 243 | 253 P H
7200.04 46.8 -21.4 68.2 28.57 36.9 16.77 | 35.44 | 243 | 253 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 105.18 - - 87.4 36.6 16.43 | 35.25 | 100 | 104 P |V
6985MHz | 6985 95.73 - - 77.95 36.6 16.43 | 3525 | 100 | 104 | A | V
7150.12 55.77 -32.43 88.2 37.79 36.7 16.68 354 100 104 P \%
7199.72 46.74 -21.46 68.2 28.51 36.9 16.77 35.44 100 104 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3-18 of 22
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13650 54.39 -33.81 88.2 36.3 39.8 20.12 41.83 - - P H
20475 3761 |-36.39 74 53.37 37.95 9.12 62.83 - - P H
802.11ax H
HE160 Full H
CH 175 13650 54.6 -33.6 88.2 36.51 39.8 20.12 | 41.83 - - P |V
6825MHz 20475 38.16 | -35.84 74 53.92 | 37.95 9.12 | 62.83 - - P |V
\%
\%
13970 55.28 |-32.92 88.2 36.41 40.58 20.7 42.41 - - P H
20955 36.11 -37.89 74 51.43 37.71 9.41 62.44 - - P H
802.11ax H
HE160 Full H
CH 207 13970 55.24 -32.96 88.2 36.37 40.58 20.7 42.41 - - P \%
6985MHz 20955 37.91 | -36.09 74 5323 | 37.71 941 | 62.44 - - P |V
Vv
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : B3-19 of 22
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FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
89.69 27.8 -15.7 43.5 441 14.94 1.44 32.68 - - P H
131.05 31.81 -11.69 43.5 45.13 17.65 1.71 32.68 - - P H
198.73 22.94 -20.56 43.5 38.55 14.92 2.17 32.7 - - P H
288.03 22.87 -23.13 46 34.11 18.97 2.56 32.77 - - P H
734.5 29.12 -16.88 46 30.08 27.92 3.96 32.84 - - P H
802.11ax 896 31.59 -14.41 46 30.19 29.05 441 32.06 - - P H
HE160 Full 908.5 31.6 -14.4 46 29.97 29.13 4.44 31.94 - - P H
LF 50.21 28.64 -11.36 40 45.75 14.58 1.04 32.73 - - P \%
88.75 27.5 -16 435 43.92 14.83 1.43 32.68 - - P |V
131.05 30.44 -13.06 43.5 43.76 17.65 1.71 32.68 - - P \%
196.85 25.87 -17.63 435 41.52 14.87 2.18 32.7 - - P \%
667 27.45 |-18.55 46 30.31 26.37 3.74 32.97 - - P |V
846 30.93 -15.07 46 30.01 29.02 4.27 32.37 - - P \%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : B3-21 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBpyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : B3-22 of 22
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Appendix C. Radiated Spurious Emission Plots

Daniel Lee, Quentin Liu, Bigshow Wang, Leo Li,
Test Engineer : Temperature : 21.7~22.5°C
Karl Hou and Ken Kuo

TEL: 886-3-327-0868 Page Number : C1-1 of 55
FAX: 886-3-327-0855
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<SISO Mode>

Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH33 6115MHz
7 Horizontal Fundamental
o oo
90.0f 90.0/ PEAK(UMNN)_GE |
e T
EX S v 500 P ———
400 400) e
e
wd
nd
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL
RO R VORS00 W Ao RENLOUD 0 Z VEHAO0000R 2 STt
Peak
900 | 900|
w o N T R R
«d wd
40.) 1 + 40,0 — ]
30.0/ 1Y SEE—— - m—
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL
RBEL000000K s VoW 0010k Wi Aute RO I000000R 1 VoW OO Tok oW At
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH33 6115MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

s A
70.0| 70.0| -
g ; | ] g ]
40.0f 400 el
Y it
Site :03CHI5-HY Site :03CHI5-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition AK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
o To0N 00K VoW 3000 D00k ST 000 060K Vo 3000 Go0KE STkt
Peak
g wog
| g
g
w U7
400 1 40.0| e |
30.0| wowﬂ
g
S S ST e R s o
Condition  AV6_BE(UNII)_6E 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH35 6125MHz

7 Horizontal Fundamental

- -

90.0; 90.0f PEAK(UNI)_6E |
o | o N

| e Fe S B Ao
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

I TN Ealils s i
400) 400 E—— R =
30.0| 30,0}

Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH35 6125MHz

Vertical

Fundamental

A (@Buvim) Date: 2024-02.01

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

. R
g g
g g
o o
100.9| ’V*'*w 100.9|
. . -
s A
70.0| 70.0| -
wd wd
2y . 509 e ——— T
40,0/ 400] it
wd B i
g g
g g
ST AT AR o R S s S o 0
e —
Site :03CHI5-HY Site :03CH15-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition AK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
o To06O00K T VoW st 00 oA 000 060K Vo 3000 Go0KE STkt
Peak
soum oz 201 couum —
s0q g
g g
o o
g wog
| g
g g
. m P
w U7
00| 1 e 00| P ———— ]
) o I
g g
by b
ST S S AT AR o o o s o w0 o
ey P~
s oscHIz HY s oscHi5 HY
Condition  AV6_BE(UNII)_6E 3m 9120D_02294_230630 VERTICAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-5 of 55



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7 Horizontal Fundamental

oo R coum R
o o
o o
o o
1000 s, 100.0)
o o
" wo LT
o o
m m
50| 1 et 50|
BN S e
o o S
. m
s o
" -
R S S R S S S o 0
B ey
e P are P
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL
b R R om0 Ve e coni i
Peak
oo I ourm I
oo oo
o by
o o
wod

90| i 900
00 800
7001 700 Vo ee|

PR ————
300) 300

200) 200]

100] 100]

255850, 5870, 5890. 5910. 5930, 5950, 5970. 5990, 6010. 6030. 6050. 6070 6090. 6110, 6130, 6150, 6185 000 2000, 3000, 1000, 5000. 7200
Frequency (MHz) Froquency (Hz)
Site +03CHI5-HY Site :03CHIS-HY
Condition + AV6_BE(UNIT)_GE 3m 91200_02294_230630 HORTZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg

TEL: 886-3-327-0868
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7 Vertical Fundamental

A (@Buvim)

Date: 2024.02.01 A (@BuVim)

Date: 2024.02.01

1ond 1oud
% % eacum ]
g soaJHHFHAH —H I

04 J

w
B T T PO EX T AT VR S 4 B st
400 L e
s m
g g
s w
T ST T S R S T s S = o
T —
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_230630 VERTICAL Condition AK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
o To06O00K T VoW st 00 oA om0 S0z v as0sconk s oo
Peak
pum — oo —
o o
o o
o o
o o
p p
g g
m o
wl LT
s m
400 e — —_// 40.0|
wl s
o 1
by b
T S S T S R S S s s w5 0
i e
site sy st sy
Condition  AV6_BE(UNII)_6E 3m 9120D_02294_230630 VERTICAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto W:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz

7 Horizontal Fundamental

A (@Buvim) Date: 2024.02.01 1 (g

) Date: 20240201
1300 1300
1200 1200
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402 00 oA
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100] 100]
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Frequency (MHz) Frequency (MHz)
Site :03CHI5-HY Site :03CHI5-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
| (dBuVim) Date: 20240201 ) (dBuVim) Date: 20240201
1300 1300
1200 1200
10,0 10,0
1000 1000 1
00| /r_\( T 00|
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH47 6185MHz

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

swo - AH
w w L
500| - A 500] " —i e A
b N OO S
m
Site :03CHI5-HY Site :03CHI5-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition AK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
o To06O00K T VoW st 00 oA om0 S0z v as0sconk s oo
Peak
o o
p L p
Il g {
w U7
500 " 50|
00| s s 00| MVWJ Mo
300| 30,0} b T
o
Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition

+ AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7 Horizontal Vertical

1 (@Buvim) Date: 20240202 el (dBuVim)

Date: 20240202

1300) 1300

1200) 1200

1100) g
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s T L U il sl LT L e

0. 700]

o eI R e [T g [ 11

509 e 509 A
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200 | 20

100 I 104
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Frequency (MHz)
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site +03CHI5-HY site $03CHIS-HY
Condition + PEAK(UNII)_6E Im SHF1223_230710 HORIZONTAL Condition :PEAK(UNTT)_6E 1m SHF1223_230710 VERTICAL

Peak

Avg.
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FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH39 6145MHz

Horizontal

Vertical

A (@Buvim) Date: 2024-02.02

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Avg.

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Froquency (H:) Froquency ()
site $03CHISHY site $03CHISHY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORIZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A @Buvim) Date: 2020.02.02 ) @Buvim) Date: 20240202
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Frequency (WHz)

site $03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH55 6225MHz

7 Horizontal Vertical

Date: 2024.02.02 evel 4BV Date: 2024.02.02
1300 1300
1200 1200
1109 o)
1000 1000
900
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T 500
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Frequency (MHz) Frequency (MHz)

Site :03CH15-HY Site. :03CH15-HY
Condition : PEAK(UNII)_6E 1Im SHF1223_230710 HORIZONTAL

Condition + PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH55 6225MHz

Horizontal

Vertical

A (@Buvim) Date: 2024-02.02

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Avg.

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Froquency (H:) Froquency ()
site $03CHISHY site $03CHISHY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORIZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A @Buvim) Date: 2020.02.02 ) @Buvim) Date: 20240202

1300 1300
1200 1200
ol 10|
1000 1000
900 900
500 800
700 700
600 AVGUN 6E 00 AVGIU 6
500 500
P N R S N S e S B = P S U B = N e S I
300 300
200 200
100 10

7700 17750, 7750, 7770, 17790, 17870, 17630, 17650, 7870, 7690, 17910, 17630, 17950, 7970, 18000 7700 17750, 7750, 7770, 17790, 17810, 17630, 17650, 7870, 7690, 17510, 17830, 17950, 7970, 18000

Frequency (WHz)

site $03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-13 of 55



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH87 6385MHz

7 Horizontal Vertical

A (@Buvim) Date: 2024-02.02 evol (dBuv Date: 2024.02.02
1300 1300
1200 1200
1109 o)
1000 1000
900 904
O e e = htha e JITTTH LT e
i 700
500 . E 504 :
i i v - e RPN SRV |
s e e 409 LT
309 304
200 200
100 100
700 10000.12000, 1400016000 00028000 30000 32000 3400036000 40000 7200 1000012000.14000.16000.18000.20000.22000.24000, 3400036000, 40000
roquency (1Hz) Frequency (H2)
site +03CHI5HY Site +03CHI5-HY
Condition + PEAK(UNIT)_GE Im SHF1223_230710 HORTZONTAL Condition

+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-14 of 55



ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH87 6385MHz

Horizontal

Vertical

A (@Buvim)

Date: 2024-02.02

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

Frequency (1Hz)
Site +03CHIS-HY

A (@BuVim) Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (1Hz)

Avg.

st o
Condition : AVG6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 VERTICAL
Peak
oo T oo o 242202
o o
o o
o o
o o
p p
g g
" o
60.0) AVIG(UNN)_ GE | 60| AVIG(UNI) | 6E |
a m
BT e B = T N B e S S B Y e S - SR SR S R T o S S e |
s s
o g
by b
R R S T R T T T R R S R T T T
A A
site sy st sy
Condition : AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz

7 Horizontal Vertical
s0d
1w0q

s T L U il sl LT L e

AT ] L] e o T Y

(UNI|_GE |
< ;

300

209
100

100
260 10000.12000.14000.16000.18000.20000.22000.24000.26000.26000. 3000032000, 34000.36000. 40000 200 1000012000, 000.24000.26000.26000.30000.32000. 3400036000 40000
Frequency (MHz) Frequency (HiHz)
site +03CHI5-HY site $03CHIS-HY
Condition + PEAK(UNII)_6E Im SHF1223_230710 HORIZONTAL Condition :PEAK(UNTT)_6E 1m SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : C1-16 of 55
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz

7 Horizontal Vertical

A @Buvim) Date: 2024.02.02 A (@Buvim) Date: 2024.02.02
1300 1300
1200 1200
0| 10|
1000 1000
S04 S0
509 500
700 700
609 VG 6 609 VG 6
500 500
00l — 400
300 300
200 200
100 100
FATD TS THATS AT TS, TAS. TR, WA TAET T, T, 4SS, T, T, 1400 4470 A4ATS. 14475, 44T, 14AT9, 14451, 14483, 144T5, 14457, 14439, 14401, 14453, 14495, 14497, 14500
roquency (M2

Frequency (1Hz)

Site +03CHIS-HY Site +03CHI5-HY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.02 A (@Buvim) Date: 2024.02.02
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00)
00| 00|
609 ‘AvG(u 6| o0l ‘AvGu 6|
500] 50|
P 2 S N s = S N N = o S S N e | O = S N = SN G I S o SO R N |
300] 300|
200 200
10.] 10.0]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, _ 18000 7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890, 17910. 17930, 17950, 17970, _ 18000
Frequency (Hz)

Frequency (MHz)
site $03CHIS-HY

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Avg.

TEL: 886-3-327-0868

Page Number : C1-17 of 55
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz

7 Horizontal Vertical

"
s ISP L okl s A e
50 g il 504 BR——
]
00| SR I W S P SR 0.0 X M
i I I O IR N A o ——
Frequency (MHz) Frequency (MHz)
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK(UNII)_6E 1m SHF1223_230710 HORIZONTAL Condition

+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz

7 Horizontal Vertical

A @Buvim) Date: 2024.02.01 A (@Buvim) Date: 2024-02.01
1300 1300
1200 1200
0| 10|
1000 1000
S04 S0
509 500
700 700
609 VG 6 609 VG 6
500 500
400 anof — =SS
300 300
200 200
100 100
FATD TS THATS AT TS, TAS. TR, WA TAET T, T, 4SS, T, T, 1400 4470 A4ATS. 14475, 44T, 14AT9, 14451, 14483, 144T5, 14457, 14439, 14401, 14453, 14495, 14497, 14500
roquency (M2

Frequency (1Hz)
Site +03CHIS-HY

Site +03CHI5-HY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.01 A (@Buvim) Date: 2024.02.01
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00)
00| 00|
609 ‘AvG(u 6| o0l ‘AvGu 6|
500] 50|
P S I N O = S A N = . =S S A | P N B = S R o RS S B o
300] 300|
200 200
10.] 10.0]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, _ 18000 7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890, 17910. 17930, 17950, 17970, _ 18000
Frequency (Hz)

Frequency (MHz)
site $03CHIS-HY

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Band 5 5925~6425MHz LF @ 3m

ANT 802.11ax HE160 Full

Date: 2024.02.02 A gBuvim) Date: 2024.02.02
73| 43
o o
629 629
514 | 514 -
s1af 514 r
457 457
00— ] 00—
.
343 343 -
2 5
1 4
NI e M ma s il
20 1/ \ ——_ 24| gttt
Moo |V g hmrn™] o

aaf 174

a4 14

57 57

0 200 0. 40 S0 00 700 80 900 1000 0. 0. 300 400 500 G0 700, 800 900 7000
Frequency (WHz) Frequency (WHz)
site +03CHIBHY site +03CHIBHY
Condition : QP 3m 15BILO6_230318_16 HORIZONTAL Condition : QP 3m 15BILO6_230318_16 VERTICAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : C1-20 of 55
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 - 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH103 6465MHz

7 Horizontal Vertical

1 (@Buvim) Date: 20240202 el (dBuVim)

Date: 20240202

1300) 1300

1200) 1200
1100) g

1000) 1000

s T L U il sl LT L e

700) 700]

R I e e I T T ke
AT

504
Y | | I S S |
409 e 409 e N
300 s00f
209 200
109 100
300 10000.12000. 14000.16000. 16000.20000.22000.24000.26000.25000.30000 32000.34000.36000. 40000 200 10000.1200. 000.24000.26000.26000.30000.32000. 3400036000, 40000
Frequency (HHz) Frequency (iHz)

site +03CHI5-HY site $03CHIS-HY
Condition + PEAK(UNII)_6E Im SHF1223_230710 HORIZONTAL Condition :PEAK(UNTT)_6E 1m SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH103 6465MHz

Horizontal

Vertical

) (@BuVim) Date: 20240202

AVG(UNI) 6E

Site

4470 14475, 14475, 14477, 14479, 14481, 14483, 14485, 144S7. 14489, 14401, 14403, 14495, 14437, 14500

Frequency (MHz)
:03CHI5-HY

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (1Hz)

Avg.

site

$03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

site +03CHIS-HY
Condition + AVG(UNII)_GE 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.02 ) gBuvim) Date: 2024.02.02
1300 1300
1200) 1200)
1100 1100
1000] 1000]
90| 900
500 500
700 700
609 ‘AvG(u 6| o0l ‘AvGu 6|
500 500
P O e O e S M == e O e O O e S A ===
300| 300|
20| 20|
100| 100]
7700 17750, 7750, 17770, 17790, 17810, 1783017850, 17870, 17890, 17910, 17930, 17950, 17870, 18000 7700 17750, 7750, 17770, 17790, 17810, 178307850, 17870, 17890, 17910, 17930, 17950, 17870, 16000
Frequency (WHz)

site $03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH119 6545MHz

7 Horizontal Vertical

— -~ —
2 -

o o

- m

i -

= =

ST ke {1 ok L) e | A
g

e e I e i
g™ T”W”” i S I B R e e

300
200 200)
109 100
200 10000.12000.14000.16000. 1000.26000.30000.37000.34000.36000. 40000 7200 1000012000, 14000.16000.18000.20000.22000.24000. 3400036000 40000
Frequency (MHz) Frequency (MHz)
Site £ 03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNTT)_6E Im SHF1223_230710 HORTZONTAL

Condition + PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH119 6545MHz

Horizontal

Vertical

A (@Buvim) Date: 2024-02.02

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Avg.

Froquency (H:) Froquency ()
site $03CHISHY site $03CHISHY
Condition + AVG(UNIT)_G6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2020.02.02 ) @Buvim) Date: 20240202
1300 1300
1200 1200
ol 10|
1000 1000
900 900
500 800
700 700
600 AVGUN 6E 00 AVGIU 6
500 500
P i N O o = R S e S L P I U s = U R S e o N B B
300 300
200 200
100| 100]
7700 17750, 7750, 17770, 17790, 17810, 1783017850, 17870, 17890, 17910, 17930, 17950, 17870, 18000 7700 17750, 7750, 17770, 17790, 17810, 178307850, 17870, 17890, 17910, 17930, 17950, 17870, 16000
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site $03CHIS-HY
Condition + AVG(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH111 6505MHz

7 Horizontal Vertical

1 (@Buvim) Date: 20240202 el (dBuVim)

Date: 20240202

1300) 1300

1200) 1200
1100) g

1000) 1000
900

s T L U bt =] e

700) 700]

at I LA e e P H

500 1 500] 1
| e o

e | MM s -
400) = e 400 i

300 300

209 200)

100 100

260 10000.12000.14000.16000.18000.20000.22000.24000.26000.26000. 3000032000, 34000.36000. 40000 200 10000.12000. 000.24000.26000.26000.30000.32000. 3400036000 40000
Frequency (MHz) Frequency (HiHz)

site +03CHI5-HY site $03CHIS-HY
Condition + PEAK(UNII)_6E Im SHF1223_230710 HORIZONTAL Condition :PEAK(UNTT)_6E 1m SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR172723-04

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH111 6505MHz

Horizontal

Vertical

A (@Buvim)

Avg.

site
Condition

$03CHIS-HY
+ AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

R oo ——
o o
o o
wod o
wod o
w m
i s
g g
000 AVG(UN 6t | 000 AVG(UN |
a a
o L _ o
s m
g g
s w
T T TR e U T T e T T T A T A e T T
e e
Site :03CHI5-HY Site :03CHI5-HY
Condition : AVG6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition VG6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
Peak
oo T oo o 242202
o o
o o
o o
o o
p p
g g
" o
©00) AVG(UN GE| 00 AVGUNGE|
a m
P e R T e T R co s RN cce iy S S N N IS, S N N DO . SR S N D
s s
o g
by b
S R T T T T T e R R S R T T T
SR

Frequency (MHz)
site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Band 6 6425~6525MHz LF @ 3m

ANT 802.11ax HE160 Full

7 Horizontal Vertical
d wd
514 514 r
00— 00—
43| = 5 343 5 Om]
28l /:\ A 4 - . e 208 12 E I
223 I it 4 2290 e
174 "LJ‘v“ \FJ\‘ Pt 1.4 AJ wyfww
Condition + QP 3m 158ILO6_230318_16 HORIZONTAL Condition < QP 3m 158ILO6_230318_16 VERTICAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : C1-27 of 55
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH135 6625MHz

7 Horizontal Vertical

p

b o e ol S et
IEW OO e S T ks
g gt 9 e I R e |
400 S 400y e

Frequency (HiHz)
site +03CHI5-HY site $03CHIS-HY

Condition + PEAK(UNII)_6E Im SHF1223_230710 HORIZONTAL Condition :PEAK(UNTT)_6E 1m SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH135 6625MHz

Horizontal

Vertical

A (@Buvim)

Date: 2024-02.02

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

Site

Frequency (1Hz)
+03CHIS-HY

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Frequency (1Hz)

Avg.

site
Condition

$03CHIS-HY
+ AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Site +03CHI5-HY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.02 A (@Buvim) Date: 2024.02.02
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00)
00| 00|
609 ‘AvG(u 6| o0l ‘AvGu 6|
500] 50|
P = S S = NS N S o S S S = P N B e S S e S B e
300] 300|
200 200
10.] 10.0]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, _ 18000 7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890, 17910. 17930, 17950, 17970, _ 18000
Frequency (Hz)

site $03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

7 Horizontal Vertical

o 1 | et e[ R i e et
(i A i o | e
50.0 < ,ﬂ 50.0( 1

e B o I | ey - o nichalal
40 e e e 409 SU s e Y R S R B L

I [ I A A m——|
Site :03CH15-HY Site. :03CH15-HY
Condition : PEAK(UNII)_6E 1Im SHF1223_230710 HORIZONTAL Condition

+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : C1-30 of 55
FAX: 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

7 Horizontal

Vertical

A (@Buvim)

Frequency (1Hz)
Site +03CHIS-HY

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14

A (@BuVim)

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14

Frequency (1Hz)

site $03CHISHY
Condition + AVG(UNIT)_G6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
A @Buvim) ) @Buvim) Date: 20240202
1300 1300
1200 1200
ol 10|
1000 1000
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7700 17750, 17750, 17770, 17780, 17810 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 7700 17750, 7750, 17770, 17790, 17810, 178307850, 17870, 17890, 17910, 17930, 17950, 17870, 16000
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site $03CHIS-HY
Condition + AVG(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition

Avg.

+ AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Date: 2024-02.02
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FAX: 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH167 6785MHz

7 Horizontal Vertical

o 1 | et e[ R i e et
o T R s e e 1 o 8 e e e e i
1

S08| gt oo | ]
400 1 S O W B L SR LS 40 S U O FO P S 2

I | e Emmm|
Site :03CH15-HY Site. :03CH15-HY
Condition : PEAK(UNII)_6E 1Im SHF1223_230710 HORIZONTAL Condition

+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH167 6785MHz

Horizontal

Vertical

A (@Buvim) Date: 2024-02.01

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

A (@BuVim)

Date: 2024-02.02

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500

Avg.

Froquency (H:) Froquency ()
site $03CHISHY site $03CHISHY
Condition + AVG(UNIT)_G6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2020.02.02 ) @Buvim) Date: 20240202
1300 1300
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7700 17750, 7750, 17770, 17790, 17810, 1783017850, 17870, 17890, 17910, 17930, 17950, 17870, 18000 7700 17750, 7750, 17770, 17790, 17810, 178307850, 17870, 17890, 17910, 17930, 17950, 17870, 16000
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site $03CHIS-HY
Condition + AVG(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
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Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

7 Horizontal Vertical

1 (@Buvim) Date: 20240202 el (dBuVim)

Date: 20240202
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Frequency (ie) Frequency (iHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK(UNII)_6E Im SHFI223_230710 HORIZONTAL Condition + PEAK(UNII)_6E Im SHF1223_230710 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH143 6665MHz

Horizontal

Vertical

A (@Buvim)

Date: 2024-02.01

AVGUN GE|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

Frequency (1Hz)
Site +03CHIS-HY

A (@BuVim) Date: 2024.02.01

VG 6|

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (1Hz)

Avg.

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

Site +03CHI5-HY
Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL Condition + AV6(UNIT)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.01 A (@Buvim) Date: 2024.02.01
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Frequency (Hz)

Frequency (MHz)
site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
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Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Band 7 6525~6875MHz LF @ 3m

ANT 802.11ax HE160 Full

7 Horizontal Vertical
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QP/
Peak
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH221 7055MHz

7 Horizontal Fundamental
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wd
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RO R VORS00 W Ao RENLOUD 0 Z VEHAO0000R 2 STt
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wod
\
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Condition : AV6_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL
RBEL000000K s VoW 0010k Wi Aute RO I000000R 1 VoW OO Tok oW At
Avg.
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WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH221 7055MHz
7 Vertical Fundamental
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R0 000N VoW 010Kt e RoWI00D 000k VoW ODToRT S TAD
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH219 7045MHz

Horizontal

Fundamental
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition

Avg

+ RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto

+ AV6(UNIT)_GE 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH219 7045MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.100KHzZ SWT:Auto
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Condition + PEAK_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition AK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_230630 VERTICAL Condition

+ AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

7 Horizontal Fundamental
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Condition : AV6_BE(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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500 Pt s0q] ke
w09 0 WMW
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Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_230630 VERTICAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
T s o o T e e e
m oI e o R
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300 30,0} e
Site :03CHI5-HY 1 03CHI5-HY
Condition : AV6_BE(UNITI)_6E 3m 9120D_02294_230630 VERTICAL Condition

AV6(UNII)_6E 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

7 Horizontal Fundamental

1 (@Buvim) Date: 20240201

e e e e 1000
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Condition + AV6_BE(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition * AV6(UNII)_6E 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

7 Vertical Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz

7 Horizontal Vertical

1 (@Buvim) Date: 20240202 el (dBuVim)
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Peak

Avg.
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH183 6865MHz
7 Horizontal Vertical
o
800 AVG(UN ot o AVGLUNI GE
g
o
T T R T e T T e T T T R T R T s o
Condition : AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 VERTICAL
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s
Condition : AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_230630 VERTICAL
Avg.
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH199 6945MHz

7 Horizontal Vertical

Date: 2024.02.02 evel (@Buv Date: 2024.02.02
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+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH199 6945MHz

Horizontal

Vertical

A (@Buvim)

Date: 2024-02.01

AVGUN GE|
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14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14457, 14409, 14491, 14493 14495, 14497, 14500

Frequency (1Hz)
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Condition + AVG(UNIT)_G6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

7 Horizontal Vertical
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site +03CHI5HY Site +03CHI5-HY
Condition + PEAK(UNIT)_GE Im SHF1223_230710 HORTZONTAL

Condition + PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz
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A (@Buvim) Date: 2024.02.01 A (@Buvim) Date: 2024.02.01
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) s00)
00| 00|
609 ‘AvG(u 6| o0l ‘AvGu 6|
500] 50|
P S S N = SN U N S e S S S W | P S S S e = S N N = e SR S R P |
300] 300|
200 200
10.] 10.0]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, _ 18000 7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17890, 17910. 17930, 17950, 17970, _ 18000
Frequency (Hz)

Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY

Condition + AVG(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_6E 3m 9120D_02294_230630 VERTICAL

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-50 of 55



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

7 Horizontal Vertical

A (6Buvim) Date: 2024-02.02 el (@Buvim) Date: 2024-02.02
1300 1300]

1209 1200)

1109 109

1009 1000]

909 T 909

R ==| s U il sl {E P U bl
700 700

s LI A e e ST Ao
500 S e 500 i M

ot s

400 B A s e 40 PSS N B T e S
300 300

200 200

109 100

700 10000.12000. 14000.16000. 16000.20000.22000.24000.26000.25000.30000.32000.34000.36000. 40000 200 10000.12000. 00024000, 76000.25000. 30000.37000.34000.36000. 40000
Frequency (Hz) Freauency (NiHz)

site $03CHISHY site +03CHI5-HY
Condition + PEAK(UNIT)_6E Im SHF1223_230710 HORTZONTAL Condition + PEAK(UNIT)_6E Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-51 of 55



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH175 6825MHz

Horizontal

Vertical

A (@BuVim)

Date: 20240201

AVGIUN G|

14470 14473, 14475, 14477, 14479, 14451, 14483, 14485, 14437, 14439, 14491, 14403 14495, 14497, 1450

Frequency (MHz)

evel @BuVim)

Date: 20240201

1300
1200
o)
1000

AVG(UN) 6

14470 14473, 18475, 14ATT. 14479, 14481, 14453, 14485, 14457, 14439, 14401, 14403, 14495, 14437, 14500

Avg.

site $03CHIS-HY.
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORTZONTAL

e
st sy site wscuis
Condition : AV6(UNII)_6E 3m 9120D_02294_230630 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL
Peak
o I ot [
od o
0q o
wq wod
wod wod
o p
s g
s g
09 VG Gt 09 AVG(UN) G
s "
40.0| 4\%‘,/\’\\_‘//\.%/ 40; QWMVK~J
s s
0 aq
o s
e
G

7700 17730 17750, 17770, 17790, 17810, 17830, 17850. 17870, 17890, 17910, 17930, 17950, 17870, 13000
Frequency (MHz)

site 03CHIS-HY
Condition + AVG(UNII)_6E 3m 91200_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-52 of 55



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

7 Horizontal Vertical

Date: 2024.02.02 evel 4BV Date: 2024.02.02
1300 1304)
1200 1200)
1100 100
1000 1004
900) 904
O e e = htha e JITTTH LT e
oo i 700
o e o T T e
504 b s00 B e
——
40,0 t e e s 400 SR PO S BPVFPRR P SV
300 | 304
200 | 200
100 100
300 10000 12000, 1400816000, 000.78000.30000 32000, 3400036000, 40000 7200 1000012000, 14000-16000-18000.20000, 22000 24000 3400036000, 40000
Frequency (MHz) Frequency (MHz)
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : PEAK(UNIT)_6E 1Im SHF1223_230710 HORIZONTAL Condition

+ PEAK(UNTT)_GE Im SHF1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-53 of 55



ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

Horizontal

Vertical

Avg.

site $03CHIS-HY
Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 HORIZONTAL

) (@Buvim) Date: 2024.02.01 ) @Buvim) Date: 2024.02.01
1300 1300
1200 1200
1100 1100
1000 1000
50| 90|
04 300
700| 700|
000 VG 6 000 AVGUN G
500 500
0ol 400
300 300
20| 200
100] 100]
4470 T44TS. TAATS. VAT, 14ATS, 14431, 14409, 14ADS. 14437, 14430, 14401, 1AAT3 14495, 14497, 14500 4470 T44TS. TAATS. VAT, 14ATS, 14431, 14409, 14ADS, 14437, 14439, 14401, 1443, 14495, 14497, 14500
Frequency (HHs) Frequency (HHe)
site +03CHIS-HY site +03CHIS-HY
Condition + AVG(UNIT)_G6E 3m 9120D_02294_230630 HORIZONTAL Condition + AVG(UNII)_GE 3m 9120D_02294_230630 VERTICAL
A (@Buvim) Date: 2024.02.01 ) gBuvim) Date: 2024.02.01
1300 1300
1200) 1200)
1100 1100
1000] 1000]
90| 900
500 500
700 700
600 AVGUN 6E 00 AVGIU 6
500 500
PrY) e S S o S S s | T e R O o S N S o £ S e |
300| 300|
20| 20|
100| 100]
7700 17750, 7750, 17770, 17790, 17810, 1783017850, 17870, 17890, 17910, 17930, 17950, 17870, 18000 7700 17750, 7750, 17770, 17790, 17810, 178307850, 17870, 17890, 17910, 17930, 17950, 17870, 16000
Frequency (WHz)

site $03CHIS-HY

Condition + AV6(UNIT)_6E 3m 9120D_02294_230630 VERTICAL

Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-54 of 55



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full

7 Horizontal Vertical

‘n

[ 1le

00— 00— s
343 343 c &
28.6( 3 28.6| 12 H =
ihoaa ot Pt
29 A 29
" f\/ \w e b M
172 12
571 571
(D 0 00 w0 am To0. @0 a7
Trecuony ) [ ——
site $03CHIS-HY site $03CHIS-HY
Condition : QP 3m 15BILO6_230318_16 HORIZONTAL Condition : QP 3m 15BILO6_230318_16 VERTICAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : C1-55 of 55
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

<CDD Mode>

Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH33 6115MHz

7+2 Horizontal Fundamental

A (@BuVim) Date: 20240202

o R
oo o
oy o
s o
o wod
. o -
o o U
70.0) 70.0| —
b s
A otitontis 50 e N s st
40.0) 40,0} ,,,,..M‘/ it
- s
o g
o s
L o 7w - o
G oy
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2COSAI8EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo R oo R
o o
oy o
o o
o

1000

s00 /\/\ 900
00 70d v oe
: j e e

300 a0
09 204
10d 10d
5 S Got0. S350 G050, 5670 9%, GOfD G030, GOED G070 G090, G0 67ds oo 200 o0 o0 oo 7200
Freduoncy iz Frecuency (wiz
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 HORIZONTAL Condition /AV6(UNII)_6E 3m LE2CO5A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : C2-10f 54
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH33 6115MHz
7+2 Vertical Fundamental
o R ey R
wd UL T
70.0| 70.0| —
wd 1 .
109 w00l M
)
d
e s s
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL
RO TOOD00Ks VW SOD0000KE 1 ST AT Ao I0D000OKs 2 VoW 000 000KE 7 S A0
Peak
oo . v .
904 J 904
wd
s o ] i
- . == -
400] 40,0 /w,«
200 Y PR —
2
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition AVG(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL: 886-3-327-0868

Page Number 1 C2-2 of 54
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

1 6Buvim) Date: 20240203 el @Buvim) Date: 2024-02.03
1300 1300
1200 1200
10| o
1000 1000
900 90 PEAKUNI 5E
" T e -]
700 700
60| / 60.0)
1
hustsant e 500
400 400 g€
300 300
200 200
100 100
5 5830, 5850, 5870, 5890. 5010, 5930, 5950, 5070 5000, G010, G030, GOS0, 6070, G0R. 6425 000 200, 5000 000 o, 7200
Frequency (WHz) Frequency (MHz)
site +03CH23-HY site 03CH23-HY
Condition + PEAK_BE(UNTT)_6E 3m LE2CO5AIBEN_230712 HORTZONTAL Condition PEAK(UNTT)_GE 3m LE2COSAI8EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (6Buvim) Date: 20240203 vel @Buvim) Date: 2024-02.03
1300 1300
1200 1200
110 o)
1000 1000
509 90
80 80
99 700 V(N 5
s e | RE | ——
500 i o 500 SR —
400 400 —
309 S0 gpebesee T
200 200
100 100
5 5830, 5050, 5670, 5890, 5910, 5930. 5950, 5970, 5090, 6010, 6030, 6050, 6070, 6090, 6125 000 200, 3000 2000, o, 7200
Froquency (WHz) Frequency (MHz)
Site +03CH23-HY Site 03CH23-HY
Condition + AV6_BE(UNIT)_GE 3m LE2COSAIBEN_230712 HORTZONTAL Condition AV6(UNITT)_6E 3m LE2CO5AIBEN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868

Page Number : C2-30f 54
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH35 6125MHz
7+2 Vertical Fundamental
o R ey R
wd UL T
70.0| 70.0| —
wd
7 s s00) MMW»MM s
400 400 ooy
)
d
e s s
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL
RO TOOD00Ks VW SOD0000KE 1 ST AT Ao I0D000OKs 2 VoW 000 000KE 7 S A0
Peak
. v .
90.0f A 90.0|
wd
s o ] i
50.0) 500 —— —|
400] 40,0 L,u,//_/r/,ﬂ
s
2
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition AVG(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL: 886-3-327-0868

Page Number 1 C2-4 of 54
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH39 6145MHz

7+2

Horizontal

Fundamental

A (@Buvim)

Date: 20240203

Avg

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o1 aBuvim) Dote: 2024.02.03
1300] 1300)
1200 1200)
1100 1100
100] -\/Vr‘ 1000]
- o N T N e B B
700 704
" s,
500 s e
MW
40 00l
300| 304
200 200)
100| 100)
5 590, 5910, 5930, 5950, 570 5990, 6010, G030, GOS0 6070, G090 G110 6145 00 7000 T 2000 G000, 20
Frequency (MH2) Freauency (WHz)
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO5SAI8EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2COSAI8EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Dote: 2024.02.03 el @Buvim) Date: 2024.02.0
1300 1300)
1200 1200)
1100 1100
1000 1004)
900 N \/’\ 900]
80.0] \/ 80.0/
0. 700/ AVG(UNI.GE
o | e ]
50 S|
\A/\/w/ =09 S e
400 400 e
T
300 30|l
200) 200)
100 100)
%S9 5010 5030, 5950, 5970, 5990 G0T0. 6030, GOS0 GOTO 6090, 610 6MS 000 2000 3000 3000 000 7200
Frequency (e) Frequency (WHz)
Site 2 03CH23-HY Site 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 HORIZONTAL Condition /AVG(UNIT)_6E 3m LE2CO5A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-5 of 54



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7+2 Vertical Fundamental

) (@BuVim) Date: 20240203

vel (dBuVim) Date: 2024.02.03
1300 1300
1200 1200
00| 00|
1000 ﬂ 1000
90| ¥

900 pEAKUNI 6

" o [ i R

704
a0 60
: ITY.Y, e
A 500/

o ‘HIH“WW
309 309
200] 200
100 100
65 509, 5910 5930, 5950. 5970, 5990 GOT0. 6030, 6050. GO70. 6090 6110, G 000 2000. 3000 2000, 000, 7
Freauency (MHz) Frequency (Miz)
site $03CH23-HY Site 03CH23-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2CO5AIBEN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2COSAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (@Buvim) Date: 2024.02.03 vel(@Buvim) Date: 2024-02.03
1309 1300)
1209 1200)
1109 o
1000 1000)
900 900
809 80,
09 700 = — — - avGuNn s
s et fH gt
500 500 — | E———
A I
400 400) P—
300 30T
209 200
109 100
65 5090, 5910, 5030. 5950. 5970, 59%0. G010, 6030 G050. GO70. 6090. 6110, Gids 000 2000. 3000, 2000, G000. 7
Freauency (MHz) Frequency (MiHz)
site +03CH23-HY Site 03CH23-HY
Condition + AVG_BE(UNIT)_6E 3m LE2COSA18EN_230712 VERTICAL Condition AV6(UNIT)_6E 3m LE2COSAIBEN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : C2-6 of 54
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH47 6185MHz
7+2 Horizontal Fundamental
-
oo
" AN [P~
o e P
00| /\/ 0.0/
w
i i s0d A e
=
400 00 pramerne
Site :03CH23-HY Site 03CH23-HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO5A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
-
-
%00 /\(W s0q
00) 70,0/ AVG(UNI).6E
- RIS B e SRR,
o 1 ANV 0 M’_/\_’,N—\/
300 a0
s
Site 2 03CH23-HY Site 03CH23-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COSAIBEN_230712 HORIZONTAL Condition AV6(UNII)_6E 3m LE2COSA18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C2-7 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH47 6185MHz

7+2

Vertical

Fundamental

Avg.

) @Buvim) Date: 2024.0203 vol (dBuVim) Date: 2024.02.03

wnd ‘ wnd

oo ‘

i .

wd | ‘ wd oeaxuum ]

oo T i

700 704

o MW‘/"MV o

" et
9 L

00| AH.HM

300 300

20| 204

100 109

G5 5605050 56705090 990.6110.61308150. 6105 0 7000 000, o000, w000, 72
Frequency (i) Froquency (Wie)
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 2024.02.03 v @Buvim) Date:2024.02.03
1300 1300
1200 1200
1109 0]
1000 1000 |
s00) 904
" il {
700 700] _ . _ _ avoromn |
) m T ]
s00) 504 -
40.0] 40,0/ ‘—/_\—’_'_’_A“‘-\_,
300 a00bsnt=
200) 20
100 100
Ta55690.5050 5670 5690.5910.6930 59505970 SoiE. 6iss 00 7000, 000, 000, G000, 7
Frequency (WHe) Frequency (MHz)
Site 2 03CH23-HY Site. 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition AV6(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C2-8 of 54



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 5 - 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7+2 Horizontal Vertical

) o) Date: 20240208 e amavim) Date: 20240204
130 1300
1200 1200
00| o)
1000 1000
o0l a0
o B e 5 e e e 1 o 1 e e 1
704 709
09 ] AfGN_oE 50 i Jemm ]
50.0f 50.0f et e
SRR R py ST S OO OO M U e
40.0f e B 40.0| )
304 300
209 200
100 100
300 70000.12000.14000-16000. 8000 30000.22000 24000 25000 3800030000 32000 4000 36008, 40000 300 10000.12000-14000-16000.8000.20000,22000 24000 2500078008 30000 32000 3400036008, 40000
Freauency (W)
Site :03CH23-HY Site. 03CH23-HY

Condition +PEAK(UNTI)_GE Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : C2-9 of 54
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH39 6145MHz

7+2 Horizontal Vertical

) (@BuVim) Date: 20240204 vel (dBuVim)

Date: 2024.02.04

“ ol w i ==

s00]
P S e et U ——— T
S R

400

Y

309 309

200] 200

100 100

0600 12000 3000 1A 75000 16000, 7000, 16000 0600 72000, 13000, 14000, 5000 16000, 7000, 1001
Frequency (MHz) Frequency (Miz)

site $03CH23-HY Site 03CH23-HY
Condition + AVG(UNIT)_6E 3m LE2CO5AIBEN_230712 HORTZONTAL

Condition AVG(UNII)_6E 3m LE2COSAIBEN_230712 VERTICAL

10.6G
~18G

Avg

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-10 of 54



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH55 6225MHz

7+2 Horizontal Vertical

) @Bovim) Date: 20240204 v aBuvim) Date: 2024.02.04
1300 1300
1200 1200
o0l o)
1004 100
s0ql s0d
o 1 R 1 N e et 1 o 1 1 o N e et 1
700 [ ! 700
e EE [ i ~EE il [
s0q) 50
¥ |

00 S VBPRURRRIRSOE R SR P PR o 0 Skt sl | [
300 200
204 20
100 10

200 10000720 002400055000 000 5400035006, 40000 200 10000.12000-14000-16000. 6000200002200 24000.75000.78008 30000 32000 3400036000, 400

roquency (i) Froquency ()

Site :03CH23-HY Site. 03CH23-HY
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH219 7045MHz

7+2 Vertical Fundamental
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH215 7025MHz
7+2 Vertical Fundamental
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH207 6985MHz
7+2 Vertical Fundamental
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 8 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz
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WIFI Band 8 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH183 6865MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH199 6945MHz

7+2 Horizontal Vertical
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TEL: 886-3-327-0868 Page Number : C2-46 of 54
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH199 6945MHz

7+2 Horizontal Vertical
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

7+2 Horizontal Vertical
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Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

A 110 1 1 1 0 1

" = i =]

400| MwAMw-AWM 400] T N W A N B e
8 | e - 8 | e e e o

Site 1 03CH23-HY Site. 03CH23-HY

Condition : PEAK(UNIT)_6E 1m SHF_1223_230710 HORIZONTAL Condition

PEAK(UNTT)_GE im SHF_1223_230710 VERTICAL

Peak

Avg.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR172723-04

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Band 8 6875~7125MHz LF @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

<STBC Mode>

Band 5 - 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH33 6115MHz
7+2 Horizontal Fundamental
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Page Number : C3-10f 54



ssamonias. FCC RADIO TEST REPORT Report No. : FR172723-04

I e 2024.0202 R oate: 20240202
1300 1300
1200 1200
woa) o)
1000 1000
w0d w0 peaxun ot
oo e
700 | 700
Py o0
A \w\m s0q) s
» ‘H_HMW vt
300 509
200 200
100 100
T T T 8 oz o0 i o 70
Hreduencs (i) Freuency )
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
I vae: 2024.0202 - oate: 20240202
1300 1500
1200 1200
104 o)
1000 1000
%00 %0
s 509
700, 700 AVG(UNI)._GE |
o o0 | |
Y ]
1 e
10 and S
g
300 30,0 At
20 209
100 100
oo ot S e E0 0 o0i0_60% 605 w070 0 o oias w7 o0 w000 ED e 70
Heaiencs (i) recuency ()
Site :03CH23-HY Site. 03CH23-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO5A18EN_230712 VERTICAL Condition /AV6(UNII)_6E 3m LE2CO5A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868

Page Number : C3-2 0f 54
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR172723-04

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR172723-04

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE40 Full CH35 6125MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH151 6705MHz

7+2 Horizontal Vertical

1 (@Buvim) Date: 2024.02.02 evel (@BuVim) Date: 20240202
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300 309
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0600 2000 3000 f4000. 15000, 76000, 7000 18000 0600 72000, 3000 14000, 75000 16000, 7000 16000
Frequency (MHz) Frequency (MHz)

site $03CH23-HY Site 03CH23-HY
Condition + AVG(UNIT)_6E 3m LE2COSAIBEN_230712 HORIZONTAL

Condition AV6(UNIT)_6E 3m LE2CO5SAIBEN_230712 VERTICAL

10.6G
~18G

Avg
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